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Name : QUAMTUM CONNECTIVITY DE MEXICO, S.A. DE C.V.

Address : Torcuato Tasso 245, Despacho 403, Oficina 21Col.

Client Polanco V Seccién, C.P. 11560 Alcaldia Miguel Hidalgo,
CDMX,México
Name : QUAMTUM CONNECTIVITY DE MEXICO, S.A. DE C.V.
Manufacturer

CDMX,México

Address : Torcuato Tasso 245, Despacho 403, Oficina 21Col.
Polanco V Seccién, C.P. 11560 Alcaldia Miguel Hidalgo,

Equipment Under Test

Name : Quamtum Access Q3
Model/Type: Access Q3

Trade mark : N/A

Serial NO.:N/A
Sampe NO.:3-1
Date of Receipt. 2021.11.18 Date of Testing 2021.11.18~2021.12.04
Test Specification Test Result
ANSI C63.26-2015,FCC PART 27, Subpart C,L PASS

FCC Part 2,ANSI/TIA-6

03-E

Evaluation of Test Result

The equipment under test was found to comply with the

requirements of the standards applied.

Issue Date: 2021.12.06

Tested by: Reviewed by: Approved by:
Xt Z}MF«’! | i o ffj}"”‘ Chortezmr—.
Xu ZhenFei Liu YongHai Chen HuaWen
Name Signature Name Signature Name Signature

Other Aspects: NONE.

Abbreviations:OK, Pass= passed

Fail = failed

N/A= not applicable

EUT= equipment, sample(s) under tested

This test report relates only to the EUT, and shall not be reproduced except in full

, without written approval of CVC.
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1 SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC Part 27 & Part 2
STANDARD
TEST TYPE AND LIMIT RESULT REMARK
SECTION
2.1046 RF power output PASS Meet the requirement of limit.
27.50(d)(4) . . . : -
Equivalent Isotropic Radiated Power PASS Meet the requirement of limit.
27.50(h)(2)
2.1055 - . o
9754 Frequency Stability PASS Meet the requirement of limit.
2.1049 Occupied Bandwidth PASS Meet the requirement of limit.
27.53(9)
27.53(h) Band Edge Compliance PASS Meet the requirement of limit.
27.53(m)
2.1051
27.53(h) . o . o
Conducted Spurious Emission PASS Meet the requirement of limit.
27.53(g)
27.53(m)
2.1053
27.53(h) . . o . o
Radiates Spurious Emission PASS Meet the requirement of limit.
27.53(g)
27.53(m)
27.50(d)(5) Peak-to-Average Power Ratio PASS Meet the requirement of limit.

LTC-R-7101-EMC-FCC Part 27-A0
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2 GENERAL INFORMATION

2.1 GENERAL PRODUCT INFORMATION
PRODUCT Quamtum Access Q3
BRAND N/A
MODEL Access Q3
ADDITIONAL MODEL N/A
FCCID 2A3WD-ACCESS-Q3
POWER SUPPLY DC 12V From Adapter
MODULATION TYPE LTE QPSK, 16QAM
Band TX(MHz) RX(MHz)
LTE Band 4 1710 ~ 1755 2110 ~ 2155
OPERATING FREQUENCY
LTEBand 7 2500 ~ 2570 2620~ 2690
LTE Band 66 1710 ~ 1780 2110 ~ 2180
LTE Band 4: 22.60dBm (Maximum)
MAX POWER LTE Band 7: 22.44dBm (Maximum)
LTE Band 66: 23.40dBm (Maximum)
PCB Internal Antenna with 1dBi gain for LTE B4/ LTE B66
ANTENNA TYPE PCB Internal Antenna with 2dBi gain for LTE B7
I/0 PORTS Refer to user's manual
CABLE SUPPLIED N/A
Remark:
1. For more detailed features description, please refer to the manufacturer’s specifications or the User's
Manual.
2. For the test results, the EUT had been tested with all conditions. But only the worst case was shown in
test report.
Please refer to the EUT photo document (Reference No.: FCC2021-0035-E) for detailed product photo.
The EUT have SISO function, provides 1 completed transmitter and 1 receiver.
MODULATION MODE TX FUNCTION
LTE 1TX/MRX diversity
2.2 Description of Accessories
Adapter
BRAND Quamtum
Model No.: ZL-A012W1201000
Input: 100-240 V~50/60 Hz 0.5 A Max
Output: 120V=1A
AC Cable: N/A
DC Cable: 1.50 Meter, Unshielded without ferrite

LTC-R-7101-EMC-FCC Part 27-A0
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2.3 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

Pre-scan has been conducted to determine the worst-case mode from all possible combinations between
available modulations, data rates, XYZ axis and antenna ports.

EUT
CONFIGURE
MODE

DESCRIPTION

EUT + Adapter + with LTE link

LTC-R-7101-EMC-FCC Part 27-A0
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Test modes are chosen as the worst case configuration below for LTE Band 4/7/66

Bandwidth (MHz) Modulation RB Test Channel
Test items | Modes
1.4 3 5 10 | 15 | 20 | QPSK | 16QAM 1 50% 100% L M H
LtTE4 | O [O|O|O|O|O| O O @) O @) O| O | O
o | =7 IS O[OJOJO[ O [ O [0o[ O[O JO[O]O
Ltteee | O OO |]O|O|O| O @) ©) ©) ©) O] 0O | O
. LTE4 | O |O|O|O|O|O| O @] 0] @) @) O] 0| O
Effective
Isotropic
power
Ltteee | O |O|O|O|O|O| O 0] 0] O 0] O] 0| O
LttTE4 | O |O|O|]O|]O|0O| O @) ©) O] 0| O
Bandwidth | “TE7 00|00 O O] O |O0O|0O]|O
LttEee | O |O|O|O|O O] O O 0] O] 0| O
LtE4 | O |O|]O|O|O|O| O O 0] 0] 0]
Compianse | T2 7[NS
Compliance | TE7 O/0|0|O0| O @) ©) ©) ©)
LttTEee | O OO |]O|O|0O| O @) ©) ©) ©)
peaktoave | LTE4 1 O 1O OO0 |0 | O O O |]0]0 |0
sssrower | =7 IS 0 [0 [0 10| 0 | © o [ololo
Rati
® JuEes| O |O|O|O|O]O] O o) oO|lo|o0]oO
Ltte4 | O O O|]O|]O|0O| O O ©) ©) ©) O] 0O | O
ey, | 7 ISR o[o[ojo] o [ o o] o [O0[O]O][O
LtTEe6 | O O O[O |O|O| O O @) O @) O| O | O
|| 0 |0|0|O|O|O]| O O | olo|o
Spurious
Emissions
wners | =7 Il 0|00 0] O o olo]o
Terminals
LTEee | O OO |O|O|O| O n O|0O0 | O
Radiates LTE 4 O O O O m O O O
ol=|0]0] © 0 000
mission O O O n O O O
Note 1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.
Test CONDITION:
TESTITEM ENVIRONMENTAL CONDITIONS INPUT POWER TESTED BY
RF power output 22deg. C, 65%RH DC 12V from Adapter LI JiaLin
Equivalent Isotropic Radiated Power 22deg. C, 65%RH DC 12V from Adapter LI JiaLin
Frequency Stability 22deg. C, 65%RH DC 12V from Adapter LI JiaLin
Occupied Bandwidth 22deg. C, 65%RH DC 12V from Adapter LI JiaLin
Band Edge Compliance 22deg. C, 65%RH DC 12V from Adapter LI JiaLin
Conducted Spurious Emission 22deg. C, 65%RH DC 12V from Adapter LI JiaLin
Radiates Spurious Emission 23deg. C, 63%RH DC 12V from Adapter LI JiaLin
Peak-to-Average Power Ratio 22deg. C, 65%RH DC 12V from Adapter LI JiaLin

LTC-R-7101-EMC-FCC Part 27-A0
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2.4 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF product, according to the specifications of the manufacturers. It must comply with the
requirements of the following standards:

FCC 47 CFR PART 2

FCC 47 CFR PART 27
KDB 971168 D01 POWER MEAS LICENSE DIGITAL SYSTEMS V03R01

ANSI/TIA-603-E
ANSI C63.26-2015

Note: All test items have been performed and recorded as per the above standards

2.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration

during the tests.

Support Equipment

NO Description Brand Model No. Serial Number Supplied by
N/A

N/A N/A N/A N/A N/A

Support Cable

r Quantity Length Detachable Shielded Cores .
NO | Description (Number) (cm) (Yes/ No) (Yes/ No) (Number) Supplied by

N/A N/A N/A N/A N/A N/A N/A N/A

2.6 LIST OF TEST AND MEASUREMENT INSTRUMENTS
Refer to Appendix B.

LTC-R-7101-EMC-FCC Part 27-A0
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2.7 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests performed
on the EUT as specified in CISPR 16-4-2:

MEASUREMENT UNCERTAINTY
Equivalent Isotropic Radiated Power +0.9dB
Frequency Stability +76.97Hz
Radiated emissions (30MHz~1GHz) 1+5.0dB
Radiated emissions (1GHz ~6GHz) 1+4.8dB
Radiated emissions (18 GHz ~40GHz) +5.1dB
Conducted emissions 12.7dB
Occupied Channel Bandwidth 143.58KHz
Band Edge Measurements +2.7dB
Peak to average ratio +0.76dB

This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.

2.8 TEST LOCATION

The tests and measurements refer to this report were performed by EMC testing Lab. of
CVC Testing Technology Co., Ltd.

Address: No.3,TiantaiyiRoad,KaitaiAvenue,ScienceCity, Guangzhou,China

Post Code: 510663 Tel: 020-32293888

FAX: 020-32293889 E-mail: office@cvc.org.cn

Test Firm Registration Number: 937273

CN Number: 26239 Wireless Test Site Registration Number: CN0103

LTC-R-7101-EMC-FCC Part 27-A0
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3 TEST TYPES AND RESULTS

3.1 OUT POWER MEASUREMENT

3.1.1 LIMITS OF OUTPUT POWER MEASUREMENT

Band4/Band66

Rule Part 27.50(d) (4) specifies that “Fixed, mobile, and portable (hand-held) stations
operating in the 1710-1755 MHz band and mobile and portable stations operating in the
1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP.”

Band7

Rule Part 27.50(h) (2) specifies that “Mobile and other user stations. Mobile stations are

limited to 2.0 watts EIRP. All user stations are limited to 2.0 watts transmitter output power.”

3.1.2 TEST PROCEDURES

Per KDB 971168 D01 Power Meas License Digital Systems v03r01 or subclause 5.2.5.5 of
ANSI C63.26-2015, the relevant equation for determing the ERP or EIRP from the
conducted RF output power measured using the guidance provided above is:

EIRP = Pt + Gt - Lc, ERP= EIRP - 2.15dBi, where

Pt = transmitter output power dBm;

Gt = gain of the transmitting antenna dBi;

Lc = signal attenuation in the connecting cable between the transmitter and antenna, in dB.

CONDUCTED POWER MEASUREMENT:

The EUT was set up for the maximum power with LTE link data modulation and link up with
simulator. Set the EUT to transmit under low, middle and high channel and record the

power level shown on simulator.

LTC-R-7101-EMC-FCC Part 27-A0
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3.1.3 TEST SETUP
EIRP / ERP Measurement:

CONDUCTED POWER MEASUREMENT:

COMMUNICATION

SIMULATOR

3.1.4 TEST RESULTS

Please refer Annex A

EUT

LTC-R-7101-EMC-FCC Part 27-A0
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3.2 FREQUENCY STABILITY

3.2.1 LIMITS OF FREQUENCY STABILIITY MEASUREMENT

1.5 ppm is for base and fixed station. 2.5 ppm is for mobile station.

3.2.2 TEST PROCEDURE

a. Device is placed at the oven room. The oven room could control the temperatures and

humidity. Power warm up is at least 15 min and power applied should perform before

recording frequency error.

b. EUT is connected the external power supply to control the DC input power. The test

voltage range is from minimum to maximum working voltage. Each step shall be record

the frequency error rate.

c. The temperature range step is 10 degrees in this test items. All temperature levels shall

be hold the +0.5°C during the measurement testing. The each temperature step shall

be at least 0.5 hours, consider the EUT could be test under the stability condition.

NOTE: The frequency error was recorded frequency error from the communication

simulator.

3.2.3 TEST SETUP

COMMUNICATION
SIMULATOR

OVEN ROOM

ANTENNA

DC POWER SUPPLY

3.24 TEST RESULTS

Please refer Annex A

EXTERNAL POWER SOURCE

EUT

LTC-R-7101-EMC-FCC Part 27-A0
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3.3 OCCUPIED BANDWIDTH MEASUREMENT
3.3.1 LIMITS OF OCCUPIED BANDWIDTH MEASUREMENT

The width of a frequency band such that, below the lower and above the upper frequency

limits, the mean powers emitted are each equal to a specified percentage 0.5 %of the total
mean power of a given emission.

3.3.2 TEST SETUP

COMMUNICATION | a.
SIMULATOR b POWER SPLITTER | SPECTRUM
c ANALYZER
10dB ATTENUATION

PAD
EUT

3.3.3 TEST PROCEDURE

a. The conducted occupied bandwidth used the power splitter via EUT RF power
connector between simulation base station and spectrum analyzer.

b. Use OBW measurement function of Spectrum analyzer to measure 99 % occupied
bandwidth.

3.3.4 TEST RESULTS

Please refer Annex A

LTC-R-7101-EMC-FCC Part 27-A0
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3.4 BAND EDGE MEASUREMENT

3.4.1 LIMITS OF BAND EDGE MEASUREMENT

Band4/Band66

For operations in the 1710-1780 MHz, the power of any emission outside a licensee's
frequency block shall be attenuated below the transmitter power (P) in watts by at least 43
+ 10 1og10 (P) dB. However, in the 1 megahertz bands immediately outside and adjacent to
the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.
Band7

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB
on all frequencies between the channel edge and 5 megahertz from the channel edge, 43 +
10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the channel
edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6 megahertz or the actual emission bandwidth as defined in
paragraph (m)(6) of this section. In addition, the attenuation factor shall not be less that 43
+ 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P)
dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies
below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

3.4.2 TEST SETUP

COMMUNICATION
SIMULATOR SPLITTER —T SPECTRUM
ANALYZER
10dB ATTENUATION
PAD
EUT
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3.4.3 TEST PROCEDURES

a.

All measurements were done at low and high operational frequency range.

b. RBW of the spectrum is 100kHz and VBW of the spectrum is 300kHz (WCDMA).

J-

RBW of the spectrum is 20kHz and VBW of the spectrum is 100 kHz. (LTE bandwidth
1.4MHz).

. RBW of the spectrum is 30kHz and VBW of the spectrum is 100kHz. (LTE bandwidth

3MHz).

RBW of the spectrum is 50kHz and VBW of the spectrum is 200kHz. (LTE bandwidth
SMHz).

RBW of the spectrum is 100kHz and VBW of the spectrum is 300kHz. (LTE bandwidth
10MHz).

RBW of the spectrum is 200kHz and VBW of the spectrum is 1MHz. (LTE bandwidth
15MHz).

. RBW of the spectrum is 200kHz and VBW of the spectrum is 1MHz. (LTE bandwidth

20MHz).
Set the spectrum with RMS detector.

Record the max trace plot into the test report.t.

3.4.4 TEST RESULTS

Please refer Annex A
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3.5 CONDUCTED SPURIOUS EMISSIONS

3.5.1 LIMITS OF CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

Band4/Band66

For operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780 MHz, 1915-1920 MHz,
1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and 2180-2200 bands,
the power of any emission outside a licensee's frequency block shall be attenuated below

the transmitter power (P) in watts by at least 43 + 10 log10 (P) dB.
Band7

For operations in the 2496- 2490.5 MHz, At least 55 + 10 log (P) dB on all frequencies more
than X megahertz from the channel edge, where X is the greater of 6 megahertz or the

actual emission bandwidth as defined in paragraph (m)(6) of this section.

3.5.2 TEST PROCEDURE

The EUT makes a phone call to the communication simulator. All measurements were done
at low, middle and high operational frequency range.

Measuring frequency range is from 30 MHz up to a frequency inclouding its 10" harmocin.
10dB attenuation pad is connected with spectrum. RBW=1MHz and VBW=3MHz is used

for conducted emission measurement.

3.5.3 TEST SETUP

COMMUNICATION

SIMULATOR POWER SPLITTER | SPECTRUM
ANALYZER
10dB ATTENUATION

PAD
EUT

3.5.4 TEST RESULTS

Please refer Annex A
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3.6 RADIATED EMISSION MEASUREMENT

3.6.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Band4/Band66

For operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780 MHz, 1915-1920 MHz,
1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and 2180-2200 bands,
the power of any emission outside a licensee's frequency block shall be attenuated below

the transmitter power (P) in watts by at least 43 + 10 log10 (P) dB.
Band7

For operations in the 2496- 2490.5 MHz, At least 55 + 10 log (P) dB on all frequencies more
than X megahertz from the channel edge, where X is the greater of 6 megahertz or the

actual emission bandwidth as defined in paragraph (m)(6) of this section.
3.6.2 TEST PROCEDURES

a. Substitution method is used for E.l.R.P measurement. In the semi-anechoic chamber,
EUT placed on the 0.8m height of Turn Table, rotated the table around 360 degrees to
search the maximum radiation power and receiver antenna shall be rotated vertical and

horizontal polarization and moved height from 1m to 4m to find the maximum polar

radiated power. The"Read Value'is the spectrum reading the maximum power value.

b. The substitution horn antenna is substituted for EUT at the same position and signals
generator export the CW signal to the substitution antenna via a TX cable. Rotated the
Turn Table and moved receiving antenna to find the maximum radiation power. Adjust

output power level of S.G to get a Value of spectrum reading equal to “Read Value
“ of step a. Record the power level of S.G.

c. The spectrum is scanned from 30MHz up to a frequency including its 10" harmonic

d. EIRP(dBm)=S.G.POWER - TX cable loss + Antenna gain.

e. E.R.P(dBm)=E.l.P.R -2.15dBi.

NOTE: The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is TMHz/3MHz.

LTC-R-7101-EMC-FCC Part 27-A0
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3.6.3 TEST SETUP

Below 1GHz Test Setup:

FRP Dome

am

B0 em
(Turntable)

- Ground Plane

Test Receiver|=o ool [eontrollefr—

[

Above 1GHz Test Setup:

[ae || EUT

(Turntable)

=  GroundPlane

Spectrum Analyzer| Oy |

MOOOO
O 0 0 ¢

Antenna

=]

Pre-Amplifier

(Antenna Tower)

| IControlleﬂ-—

Note: Above 1G is a directional antenna

Depends on the EUT height and the antenna 3dB beamwidth both, refer to section 7.3 of
CISPR 16-2-3.

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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3.6.4 TEST RESULTS

Test Mode LTE B4/1.4MHz Channel CH 19957

Horizontal

Level[dBm]
dn b
= =

50 . , 3
0 WMWMMN

30M 100M 16 106 186

FrequencylHz]
—Limt ¢ FinalTest ~— Honzontal
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 56.2176 -94.88 -68.03 -13.00 55.03 | 26.85 200 295
2 172.1102 -92.42 -69.48 -13.00 56.48 | 22.94 200 202
3 452.4782 -92.70 -65.55 -13.00 52.55 | 27.15 100 295
4 2112.5225 -54.23 -38.43 -13.00 25.43 15.80 200 172
5 3822.7723 -66.66 -43.33 -13.00 30.33 | 23.33 300 186
6 6016.1716 -66.83 -38.85 -13.00 25.85 | 27.98 200 360

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/1.4MHz Channel CH 19957
Vertical
30
2
10
0
0
20
g
1 4

4 Mw
i 1

60 - 2 -

-10

40

30M 100M 16 106 186

FrequencylHz]
—Lmt ¢ FinalTest —— Verical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 38.8819 -90.25 -63.53 -13.00 50.53 | 26.72 200 219
2 152.9553 -90.48 -67.05 -13.00 54.05 | 23.43 300 250
3 611.2821 -92.93 -62.72 -13.00 49.72 | 30.21 300 360
4 2616.8834 -63.16 -45.02 -13.00 32.02 18.14 200 3
5 3420.4620 -63.43 -42.12 -13.00 2912 | 21.31 100 0
6 6028.7129 -66.49 -38.61 -13.00 25.61 27.88 200 22

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/1.4MHz Channel CH 20175

Horizontal

Level[dBm]

30M 100M 16 106 186

FrequencylHz]
—Limt 4 FinalTest — Honzontal
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 57.0737 -94.35 -67.32 -13.00 5432 | 27.03 100 126
2 141.5052 -93.21 -68.97 -13.00 5597 | 24.24 200 188
3 413.9544 -92.72 -66.46 -13.00 53.46 | 26.26 200 157
4 2132.2865 -52.60 -36.24 -13.00 23.24 16.36 200 188
5 3127.7228 -67.13 -41.90 -13.00 28.90 | 25.23 100 265
6 5962.7063 -66.52 -38.44 -13.00 2544 | 28.08 100 174

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/1.4MHz Channel CH 20175
Vertical

30
2
10
0
10
2

g :

1 4

g %

=
=

30M 100M 16 106 186

FrequencylHz]
—Lmt ¢ FinalTest —— Verical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 40.0590 -88.86 -62.28 -13.00 49.28 | 26.58 300 226
2 160.4460 -90.10 -65.41 -13.00 52.41 24.69 200 157
3 639.5330 -91.72 -61.77 -13.00 48.77 | 29.95 100 96
4 2973.7748 -64.58 -45.06 -13.00 32.06 19.52 300 188
5 6110.8911 -66.53 -38.49 -13.00 2549 | 28.04 200 326
6 13911.6112 -74.07 -49.72 -13.00 36.72 | 24.35 300 154

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/1.4MHz Channel CH 20393

Horizontal

Level[dBm]
dn b
= =

£0 1 : 7
10 «MMW“ - !

30M 100M 16 106 186

FrequencylHz]
—Limt 4 FinalTest — Honzontal
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 55.6826 -93.80 -67.12 -13.00 5412 | 26.68 200 157
2 158.5199 -93.00 -69.02 -13.00 56.02 | 23.98 100 126
3 534.2344 -92.43 -64.24 -13.00 51.24 | 28.19 100 360
4 2741.5483 -63.54 -43.82 -13.00 30.82 19.72 100 360
5 4620.4620 -66.52 -41.91 -13.00 28.91 24.61 100 326
6 5939.2739 -66.20 -38.40 -13.00 2540 | 27.80 300 266

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/1.4MHz Channel CH 20393

Vertical

Level[dBm]
dn b
= =

:60 ] : !
10
0

30M 100M 16 106 186

FrequencylHz]
—Lmt ¢ FinalTest —— Verical
NO Freq. Reading Level Limit Margin | Factor | Height | Angle

. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 38.9889 -89.87 -63.15 -13.00 50.15 | 26.72 200 172
2 151.8852 -90.72 -66.84 -13.00 53.84 | 23.88 100 234
3 594.8025 -92.06 -62.61 -13.00 49.61 29.45 300 234
4 2855.1910 -64.05 -44.92 -13.00 31.92 19.13 300 295
5 5982.8383 -66.12 -38.10 -13.00 25.10 | 28.02 300 3

6 12618.6319 -73.04 -50.24 -13.00 37.24 | 22.80 200 113

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/5MHz Channel CH 19975
Horizontal
30
2
10
0
40
20
E o 4 § h
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< 80 1 3 : .
10 w,JW

30M 100M 16 106 186

FrequencylHz]
—Limt 4 FinalTest — Honzontal
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 58.4648 -94.22 -67.29 -13.00 54.29 | 26.93 100 18
2 250.4420 -92.82 -69.97 -13.00 56.97 | 22.85 300 295
3 1213.2627 -63.94 -51.80 -13.00 38.80 12.14 100 172
4 3131.3531 -67.55 -42.10 -13.00 29.10 | 2545 300 34
5 4736.3036 -66.22 -41.48 -13.00 28.48 | 24.74 300 94
6 5733.6634 -65.61 -38.69 -13.00 2569 | 26.92 300 216

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/5MHz Channel CH 19975
Vertical

2
2
10
0
40
20

: ‘ o

) .

g @ m

80 1 2 -
10 ™
80

30M 100M 16 106 186

FrequencylHz]
—Lmt ¢ FinalTest —— Verical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 40.5941 -90.46 -64.13 -13.00 51.13 | 26.33 200 188
2 152.5273 -89.42 -65.81 -13.00 52.81 23.61 200 218
3 609.0349 -92.51 -62.41 -13.00 49.41 30.10 100 342
4 2112.1424 -60.72 -43.85 -13.00 30.85 16.87 100 218
5 4498.3498 -66.01 -41.73 -13.00 28.73 | 24.28 100 170
6 6095.3795 -66.38 -38.18 -13.00 25.18 | 28.20 100 231

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/5MHz Channel CH 20175

Horizontal

Level[dBm]

30M 100M 16 106 186

FrequencylHz]
—Limt 4 FinalTest — Honzontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]

1 64.6715 -94.14 -67.90 -13.00 5490 | 26.24 100 249
2 301.0581 -91.09 -68.54 -13.00 55.54 | 22.55 300 157
3 887.9048 -91.61 -59.17 -13.00 46.17 32.44 200 340
4 2131.9064 -55.88 -39.53 -13.00 26.53 16.35 200 340
5 3401.6502 -59.64 -37.44 -13.00 2444 | 22.20 200 175
6 6143.8944 -66.72 -38.74 -13.00 2574 | 27.98 200 54

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode

LTE B4/5MHz

Channel

CH 20175

Vertical

Level[dBm]
b
=

0 ! 2 :
-0
80

— Limit

100M

4 FinalTest ~— Vertical

16
FrequencylHz]

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 38.9889 -88.92 -62.20 -13.00 49.20 | 26.72 300 18
2 150.2800 -89.42 -65.03 -13.00 52.03 | 24.39 300 234
3 700.6361 -91.89 -60.50 -13.00 47.50 | 31.39 300 326
4 2131.5263 -60.61 -44 .35 -13.00 31.35 | 16.26 300 111
5 3118.4818 -65.78 -42.81 -13.00 29.81 | 22.97 200 34
6 6225.4125 -66.32 -38.70 -13.00 25.70 | 27.62 300 185

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/5MHz Channel CH 20375

Horizontal

Level[dBm]
dn b
= =

50 1 ;

30M 100M 16 106 186

FrequencylHz]
—Limt 4 FinalTest — Honzontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 66.8117 -93.94 -68.21 -13.00 55.21 25.73 300 326
2 302.7703 -91.28 -68.58 -13.00 55.58 | 22.70 200 264
3 802.7243 -91.48 -59.05 -13.00 46.05 | 3243 200 50
4 2152.0504 -50.59 -33.62 -13.00 20.62 16.97 200 173
5 3133.3333 -67.01 -41.67 -13.00 28.67 | 25.34 300 125
6 5524.7525 -66.53 -40.11 -13.00 2711 26.42 200 216

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/5MHz Channel CH 20375
Vertical

30
2
10
0
0
20

g K

1 4 -

50 . m
1 7

60 2 -

10

30

30M 100M 16 106 186

FrequencylHz]
—Lmt ¢ FinalTest —— Verical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 39.2029 -90.31 -63.59 -13.00 50.59 | 26.72 300 357
2 152.5273 -90.19 -66.58 -13.00 53.58 | 23.61 100 234
3 610.7471 -92.93 -62.74 -13.00 49.74 | 30.19 100 79
4 1336.0272 -64.13 -50.66 -13.00 37.66 13.47 200 111
5 3128.0528 -67.50 -43.58 -13.00 30.58 | 23.92 200 64
6 6021.7822 -66.58 -38.75 -13.00 25.75 | 27.83 200 337

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/20MHz Channel CH 20050

Horizontal

Level[dBm]

30M 100M 16 106 186

Frequency[Hz]
—Limt & FinalTest ~—— Horizontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 47.9778 -93.18 -66.82 -13.00 53.82 | 26.36 200 3
2 169.2209 -93.15 -69.10 -13.00 56.10 | 24.05 200 95
3 600.3670 -92.66 -62.36 -13.00 49.36 30.30 100 247
4 2448.1296 -64.01 -44.38 -13.00 31.38 19.63 200 247
5 3130.6931 -66.42 -40.93 -13.00 2793 | 2549 100 0
6 5994.7195 -66.78 -38.62 -13.00 25.62 | 28.16 100 296

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/20MHz Channel CH 20050

Vertical

Level[dBm]

30M 100M 16 106 186

FrequencylHz]
—Lmt ¢ FinalTest —— Verical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 39.6310 -90.02 -63.33 -13.00 50.33 | 26.69 200 65
2 153.2763 -89.98 -66.68 -13.00 53.68 | 23.30 300 248
3 364.6225 -92.36 -67.43 -13.00 54.43 | 24.93 100 310
4 2111.7624 -60.01 -43.13 -13.00 30.13 16.88 200 279
5 3123.1023 -66.31 -42.88 -13.00 20.88 | 23.43 200 206
6 6080.5281 -66.65 -38.35 -13.00 25.35 | 28.30 200 54

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]

LTC-R-7101-EMC-FCC Part 27-A0




@V@ CVC Testing Technology Co., Ltd.

Test Report No.: FCC2021-0035-RF3 Page 35 of 373

Test Mode LTE B4/20MHz Channel CH 20175

Horizontal

Level[dBm]

30M 100M 16 106 186

FrequencylHz]
—Limt 4 FinalTest — Honzontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 66.4906 -92.56 -66.68 -13.00 53.68 | 25.88 100 357
2 129.7340 -90.40 -68.00 -13.00 55.00 | 22.40 300 295
3 477.5188 -92.69 -65.25 -13.00 5225 | 27.44 200 357
4 2951.7303 -63.83 -43.27 -13.00 30.27 | 20.56 100 357
5 4814.8515 -66.52 -41.30 -13.00 28.30 | 25.22 100 64
6 5758.7459 -66.98 -39.93 -13.00 26.93 | 27.05 200 3

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B4/20MHz Channel CH 20175

Vertical

Level[dBm]

30M 100M 16 106 186

FrequencylHz]
—Lmt ¢ FinalTest —— Verical
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 39.4169 -89.48 -62.77 -13.00 49.77 | 26.71 200 172
2 151.4571 -90.91 -66.89 -13.00 53.89 | 24.02 100 19
3 611.3891 -91.76 -61.54 -13.00 48.54 | 30.22 300 357
4 2136.0872 -59.63 -43.52 -13.00 30.52 16.11 300 111
5 3123.7624 -66.17 -42.67 -13.00 29.67 | 23.50 300 215
6 5967.9868 -66.34 -38.62 -13.00 25.62 | 27.72 100 276

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]

LTC-R-7101-EMC-FCC Part 27-A0




@V@ CVC Testing Technology Co., Ltd.

Test Report No.: FCC2021-0035-RF3 Page 37 of 373

Test Mode LTE B4/20MHz Channel CH 20300

Horizontal

Level[dBm]

30M 100M 16 106 186

FrequencylHz]
—Limt 4 FinalTest — Honzontal
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 56.6457 -94.55 -67.58 -13.00 54.58 | 26.97 200 110
2 159.1619 -93.61 -69.52 -13.00 56.52 | 24.09 100 141
3 479.7660 -92.35 -64.96 -13.00 5196 | 27.39 300 357
4 2450.0300 -64.28 -44.64 -13.00 31.64 19.64 300 141
5 3129.7030 -67.51 -42.02 -13.00 29.02 | 25.49 200 155
6 6199.3399 -66.73 -38.58 -13.00 2558 | 28.15 300 94

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]

LTC-R-7101-EMC-FCC Part 27-A0
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Test Mode LTE B4/20MHz Channel CH 20300

Vertical

Level[dBm]

30M 100M 16 106 186

FrequencylHz]
—Lmt ¢ FinalTest —— Verical
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 39.6310 -90.45 -63.76 -13.00 50.76 | 26.69 200 249
2 152.8483 -91.27 -67.79 -13.00 54.79 | 23.48 100 188
3 330.3790 -92.99 -67.81 -13.00 54.81 25.18 100 126
4 2603.2006 -63.81 -45.29 -13.00 32.29 18.52 300 280
5 3132.0132 -66.76 -42.83 -13.00 29.83 | 23.93 200 174
6 6042.9043 -65.98 -37.99 -13.00 24,99 | 27.99 300 205

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/5MHz Channel CH 20775

Horizontal

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Limt 4 FinalTest — Honzontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 48.5129 -93.80 -67.42 -25.00 4242 | 26.38 100 252
2 188.5899 -92.89 -70.26 -25.00 45.26 | 22.63 100 159
3 758.8499 -92.39 -60.29 -25.00 35.29 | 32.10 200 282
4 1492.9986 -64.38 -50.13 -25.00 25.13 14.25 300 159
5 4526.0726 -66.46 -42.61 -25.00 17.61 23.85 300 261
6 11556.1656 -72.88 -52.52 -25.00 27.52 | 20.36 300 255

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]

LTC-R-7101-EMC-FCC Part 27-A0
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Test Mode LTE B7/5MHz Channel CH 20775

Vertical

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Lmt ¢ FinalTest —— Verical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 39.7380 -90.07 -63.41 -25.00 38.41 26.66 200 64
2 141.3981 -92.81 -68.84 -25.00 43.84 | 23.97 100 186
3 500.2050 -92.76 -64.60 -25.00 39.6 28.16 300 3
4 1008.2918 -91.59 -57.43 -25.00 32.43 | 34.16 200 310
5 3779.5380 -66.60 -42.96 -25.00 17.96 | 23.64 100 9
6 16389.9190 -78.41 -47.73 -25.00 22.73 | 30.68 300 159

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/5MHz Channel CH 21100

Horizontal

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Limt 4 FinalTest — Honzontal
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 57.3947 -93.71 -66.65 -25.00 41.65 | 27.06 100 110
2 167.5088 -92.64 -68.62 -25.00 43.62 | 24.02 300 357
3 595.3375 -91.99 -61.86 -25.00 36.86 30.13 100 18
4 3133.3333 -66.72 -41.38 -25.00 16.38 | 25.34 100 189
5 8836.8137 -70.57 -52.66 -25.00 27.66 17.91 300 295
6 13001.2601 -73.76 -50.03 -25.00 25.03 | 23.73 100 201

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/5MHz Channel CH 21100

Vertical

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Lmt ¢ FinalTest —— Verical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 48.6199 -93.24 -65.42 -25.00 40.42 | 27.82 300 111
2 166.4386 -94.08 -70.66 -25.00 45.66 | 23.42 200 235
3 699.9940 -92.84 -61.44 -25.00 36.44 | 31.40 200 296
4 1660.2320 -63.45 -49.66 -25.00 24.66 13.79 100 50
5 4787.7888 -66.62 -41.56 -25.00 16.56 | 25.06 300 360
6 17730.8731 -79.48 -47.65 -25.00 22.65 | 31.83 300 293

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/5MHz Channel CH 21425

Horizontal

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Limt 4 FinalTest — Honzontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]

1 50.8671 -93.43 -67.59 -25.00 4259 | 25.84 200 1M1
2 148.8889 -93.13 -69.43 -25.00 4443 | 23.70 200 357
3 420.2680 -93.33 -67.10 -25.00 421 26.23 100 19
4 1008.8269 -91.78 -57.27 -25.00 32.27 34.51 100 172
5 5132.6733 -66.59 -41.40 -25.00 16.4 25.19 300 35
6 12065.1665 -73.42 -50.88 -25.00 25.88 | 22.54 300 293

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/5MHz Channel CH 21425

Vertical

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Lmt ¢ FinalTest —— Verical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 51.2951 -91.25 -64.18 -25.00 39.18 | 27.07 100 172
2 237.6008 -92.70 -70.49 -25.00 4549 | 22.21 100 357
3 938.0928 -91.88 -58.05 -25.00 33.05 | 33.83 200 202
4 1357.6915 -64.15 -50.33 -25.00 25.33 13.82 100 295
5 5329.3729 -66.62 -41.22 -25.00 16.22 | 25.40 300 99
6 15161.2961 -74.88 -49.12 -25.00 2412 | 25.76 100 357

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/10MHz Channel CH 20800

Horizontal

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Limt 4 FinalTest — Honzontal
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 55.5756 -94.01 -67.37 -25.00 42.37 | 26.64 300 357
2 139.3649 -93.24 -68.83 -25.00 43.83 | 24.41 300 326
3 612.1382 -92.85 -62.16 -25.00 37.16 30.69 300 264
4 1506.6813 -64.75 -50.24 -25.00 25.24 14.51 300 202
5 4600.3300 -66.64 -41.90 -25.00 16.90 | 24.74 300 317
6 11695.4095 -73.01 -51.73 -25.00 26.73 | 21.28 200 199

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/10MHz Channel CH 20800

Vertical

=

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Lmt ¢ FinalTest —— Verical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 39.2029 -90.14 -63.42 -25.00 38.42 | 26.72 200 126
2 161.9442 -93.03 -69.04 -25.00 44.04 | 23.99 100 3

3 489.5040 -91.66 -63.42 -25.00 38.42 | 28.24 100 34
4 1393.7988 -64.15 -50.43 -25.00 25.43 13.72 200 126
5 4328.3828 -65.69 -42.21 -25.00 17.21 23.48 100 138
6 15671.4671 -75.67 -48.94 -25.00 23.94 | 26.73 100 193

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/10MHz Channel CH 21100

Horizontal

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Limt 4 FinalTest — Honzontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 48.1918 -92.78 -65.78 -25.00 40.78 | 27.00 100 1

2 163.0143 -88.71 -64.09 -25.00 39.09 | 24.62 100 64
3 616.6327 -91.38 -57.91 -25.00 32.91 33.47 200 229
4 1250.1300 -56.77 -52.38 -25.00 27.38 4.39 100 229
5 5000.0000 -54.80 -36.34 -25.00 11.34 18.46 100 99

6 14000.5401 -67.60 -44.74 -25.00 19.74 | 22.86 100 65

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/10MHz Channel CH 21100

Vertical

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Lmt ¢ FinalTest —— Verical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 51.1881 -91.71 -64.59 -25.00 39.59 | 2712 200 3
2 159.8040 -93.46 -68.55 -25.00 43.55 | 24.91 300 3
3 672.1712 -92.42 -61.87 -25.00 36.87 | 30.55 300 126
4 1705.8412 -63.80 -50.18 -25.00 25.18 13.62 200 126
5 4519.8020 -66.15 -41.70 -25.00 16.70 | 24.45 200 295
6 13924.4824 -74.10 -50.04 -25.00 25.04 | 24.06 300 35

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/10MHz Channel CH 21400

Horizontal

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Limt 4 FinalTest — Honzontal
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 50.7601 -93.66 -67.77 -25.00 42.77 | 25.89 200 189
2 159.8040 -93.54 -69.40 -25.00 4440 | 2414 200 342
3 610.3190 -92.66 -61.98 -25.00 36.98 | 30.68 100 127
4 1504.7810 -64.71 -50.24 -25.00 25.24 14.47 200 127
5 4864.3564 -66.55 -41.06 -25.00 16.06 | 25.49 200 325
6 10401.2601 -711.27 -51.79 -25.00 26.79 19.48 100 355

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/10MHz Channel CH 21400

Vertical

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Lmt ¢ FinalTest —— Verical
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 46.3726 -92.43 -65.40 -25.00 40.40 | 27.03 300 327
2 155.5236 -92.53 -68.94 -25.00 43.94 | 23.59 300 176
3 614.1714 -92.47 -62.33 -25.00 37.33 | 30.14 100 116
4 1362.6325 -64.05 -50.20 -25.00 25.20 13.85 200 86
5 5584.8185 -66.38 -40.32 -25.00 15.32 | 26.06 100 96
6 13183.7984 -74.05 -49.48 -25.00 24.48 | 24.57 300 100

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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(cvo) CVC Testing Technology Co., Ltd.

Test Report No.: FCC2021-0035-RF3 Page 51 of 373

Test Mode LTE B7/20MHz Channel CH 20850

Horizontal

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Limt 4 FinalTest — Honzontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 67.2397 -93.14 -67.62 -25.00 42.62 | 25.52 300 3
2 139.9000 -93.33 -68.81 -25.00 43.81 24.52 300 34
3 602.0792 -93.22 -62.85 -25.00 37.85 | 30.37 300 220
4 4881.1881 -66.28 -40.87 -25.00 15.87 | 25.41 300 135
5 10534.6535 -71.30 -51.81 -25.00 26.81 19.49 200 67
6 17347.0747 -78.66 -45.86 -25.00 20.86 32.80 100 67

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/20MHz Channel CH 20850

Vertical

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Lmt ¢ FinalTest —— Verical
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 50.8671 -92.26 -65.02 -25.00 40.02 | 27.24 300 172
2 167.6158 -93.68 -70.05 -25.00 45.05 | 23.63 300 357
3 730.8131 -92.15 -60.27 -25.00 35.27 | 31.88 300 18
4 1388.0976 -64.28 -50.41 -25.00 25.41 13.87 200 172
5 4722.1122 -66.86 -41.70 -25.00 16.70 | 25.16 300 192
6 16386.4086 -77.25 -47.08 -25.00 22.08 | 30.17 100 40

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/20MHz Channel CH 21100

Horizontal

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Limt 4 FinalTest — Honzontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 58.6789 -94.09 -67.22 -25.00 4222 | 26.87 200 327
2 249.5860 -92.69 -69.88 -25.00 4488 | 22.81 300 0
3 927.9268 -91.55 -57.98 -25.00 3298 | 33.57 300 357
4 4624.7525 -65.70 -41.12 -25.00 16.12 | 24.58 100 94
5 8937.4437 -70.81 -52.74 -25.00 27.74 18.07 100 327
6 17351.7552 -78.35 -45.07 -25.00 20.07 33.28 200 143

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/20MHz Channel CH 21100

Vertical

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Lmt ¢ FinalTest —— Verical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 39.7380 -90.08 -63.42 -25.00 38.42 | 26.66 200 264
2 158.6269 -93.54 -68.63 -25.00 43.63 | 24.91 100 171
3 709.0899 -92.45 -61.20 -25.00 36.20 | 31.25 200 78
4 1404.4409 -63.96 -50.66 -25.00 25.66 13.30 100 78
5 4994.3894 -65.83 -40.74 -25.00 15.74 | 25.09 200 64
6 15663.2763 -75.29 -48.76 -25.00 23.76 | 26.53 300 71

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/20MHz Channel CH 21350

Horizontal

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Limt 4 FinalTest — Honzontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 51.6162 -92.80 -67.20 -25.00 42.20 | 25.60 100 234
2 159.5900 -93.74 -69.57 -25.00 4457 | 2417 300 48
3 582.2822 -92.44 -63.15 -25.00 38.15 | 29.29 200 357
4 1514.2829 -64.18 -49.78 -25.00 24,78 14.40 100 203
5 3128.3828 -66.92 -41.60 -25.00 16.60 | 25.32 300 283
6 17357.6058 -79.20 -46.30 -25.00 21.30 32.90 200 357

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B7/20MHz Channel CH 21350

Vertical

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Lmt ¢ FinalTest —— Verical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 40.3800 -90.00 -63.56 -25.00 38.56 | 26.44 100 249
2 160.6601 -93.25 -68.64 -25.00 43.64 | 24.61 300 219
3 514.2234 -92.68 -64.14 -25.00 39.14 | 28.54 200 3
4 1111.7824 -63.81 -53.69 -25.00 28.69 10.12 200 360
5 5714.8515 -65.87 -39.57 -25.00 14.57 | 26.30 100 136
6 17141.1341 -79.25 -47.62 -25.00 22.62 | 31.63 200 65

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/1.4MHz Channel CH 131979

Horizontal

Level[dEBm]
dn b
= S

40 i 2 -
10 ;

30M 100M 1G 106 186

Frequency[Hz]
—Limt ¢ FinalTest ~— Horizontal
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHz] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 55.6826 -93.79 -66.40 -13.00 53.40 | 27.39 100 34
2 139.4719 -91.75 -66.00 -13.00 53.00 | 25.75 200 97
3 752.4292 -92.73 -57.14 -13.00 4414 | 35.59 300 130
4 3140.9241 -59.99 -43.45 -13.00 30.45 | 16.54 200 165
5 6130.6931 -60.37 -39.51 -13.00 26.51 20.86 200 293
6 12056.9757 -72.64 -50.06 -13.00 37.06 | 22.58 300 256

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/1.4MHz Channel CH 131979

Vertical

Level[dBm]
diy s
o2l =

§ 1 :
60 2
10

30M 100M 16 106 186G

Frequency[Hz]
—Llimt 4 FinalTest ~— Verfical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 39.8450 -89.28 -62.09 -13.00 49.09 | 2719 300 234
2 140.2210 -92.21 -66.73 -13.00 53.73 | 25.48 300 0
3 643.1713 -92.66 -59.28 -13.00 46.28 | 33.38 200 264
4 3420.1320 -55.51 -42.63 -13.00 29.63 12.88 300 94
5 5407.5908 -60.18 -40.49 -13.00 27.49 19.69 100 185
6 12660.7561 -72.65 -49.99 -13.00 36.99 | 22.66 300 145

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode

LTE B66/1.4MHz

Channel

CH 132422

Horizontal

Level[dBm]
e
=

7@20 | I [ [

40 |
50 : 3 ;

-10 WM» 2 :

40

40

3M 100M 16 10G 266
Frequency[Hz)
—Limt ¢ FinalTest ~— Horizontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHz] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 59.3209 -93.82 -67.14 -13.00 54.14 | 26.68 100 64
2 158.8409 -92.79 -68.75 -13.00 55.75 | 24.04 100 281
3 548.4668 -92.15 -63.67 -13.00 50.67 | 28.48 300 34
4 3138.2838 -66.46 -41.40 -13.00 28.40 | 25.06 300 135
5 6051.8152 -65.83 -38.47 -13.00 2547 | 27.36 100 325
6 17352.9253 -78.94 -45.74 -13.00 32.74 | 33.20 300 350

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/1.4MHz Channel CH 132422

Vertical

Level[dBm]
dat
=

¥ : :
ol 5

10

80

30M 100M 16 106 266

Frequency[Hz]
—Limt & FinalTest — Veriical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 39.9520 -89.30 -62.69 -13.00 49.69 | 26.61 100 126
2 160.0180 -94.03 -69.19 -13.00 56.19 | 24.84 100 126
3 758.6359 -91.31 -59.57 -13.00 46.57 | 31.74 200 33
4 3129.0429 -67.00 -42.98 -13.00 29.98 | 24.02 200 261
5 6089.7690 -65.77 -37.53 -13.00 2453 | 28.24 100 357
6 17292.0792 -78.13 -46.77 -13.00 33.77 | 31.36 100 318

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/1.4MHz Channel CH 132665

Level[dBm]

Horizontal

50 :
3

60 1 =

L

A20 I | (I | S |

30M 100M 16 106 26
FrequencylHz]
—Limt & FinalTest ~— Horizontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 56.5387 -93.79 -66.85 -13.00 53.85 | 26.94 300 49
2 182.2762 -92.55 -69.71 -13.00 56.71 22.84 200 295
3 609.1419 -92.90 -62.26 -13.00 49.26 | 30.64 200 111
4 1207.9416 -63.86 -51.85 -13.00 38.85 12.01 100 49
5 3124.0924 -66.58 -41.81 -13.00 28.81 2477 100 259
6 6004.9505 -66.51 -38.35 -13.00 25.35 | 28.16 100 163

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.

2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/1.4MHz Channel CH 132665

Vertical

Level[dBm]

50
£0 1 > 3
-10
80

30M 100M 1G 106 266G

Frequency[Hz]
—Limt ¢ FinalTest — Vertical
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 40.8081 -90.32 -64.10 -13.00 51.10 | 26.22 100 264
2 150.9221 -93.42 -69.22 -13.00 56.22 | 24.20 100 234
3 444 .6665 -93.48 -66.46 -13.00 53.46 | 27.02 200 141
4 2857.4715 -63.99 -44.79 -13.00 31.79 19.20 200 18
5 6063.0363 -67.35 -39.08 -13.00 26.08 | 28.27 300 128
6 17530.7831 -78.44 -47.28 -13.00 34.28 | 31.16 200 325

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]

LTC-R-7101-EMC-FCC Part 27-A0




@V@ CVC Testing Technology Co., Ltd.

Test Report No.: FCC2021-0035-RF3 Page 63 of 373

Test Mode LTE B66/5MHz Channel CH 131997

Horizontal

Level[dEBm]
dn b
= S

60 1 ?
10T,

30M 100M 1G 106 186

Frequency[Hz]
—Limt ¢ FinalTest ~— Horizontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHz] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]

1 58.6789 -93.52 -65.90 -13.00 52.90 | 27.62 200 99
2 160.8741 -92.97 -67.61 -13.00 54.61 25.36 100 0

3 849.2739 -91.66 -55.49 -13.00 4249 | 36.17 100 228
4 3134.9835 -59.47 -42.74 -13.00 29.74 16.73 200 259
5 5400.3300 -60.54 -40.74 -13.00 27.74 19.80 300 129
6 12843.2943 -73.23 -49.63 -13.00 36.63 | 23.60 200 163

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/5MHz Channel CH 131997

Vertical

Level[dBm]
dn b
S =

0 1 2 !
70

30M 100M 16 106 186

Frequency[Hz]
—Limt ¢ FinalTest —— Vercal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 39.9520 -90.30 -63.14 -13.00 50.14 | 27.16 200 360
2 154.9885 -89.83 -65.11 -13.00 52.11 24.72 100 135
3 676.0236 -93.00 -59.22 -13.00 46.22 | 33.78 200 229
4 3131.6832 -59.19 -43.83 -13.00 30.83 15.36 200 326
5 4808.5809 -59.84 -42.21 -13.00 29.21 17.63 300 96
6 13187.3087 -74.11 -49.84 -13.00 36.84 | 24.27 300 290

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/5MHz Channel CH 132422

Horizontal

Level[dBm]

30M 100M 1G 106 266

FrequencylHz]
—Limt 4 FinalTest — Honzontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 56.6457 -94.10 -67.13 -13.00 5413 | 26.97 300 34
2 272.4862 -92.68 -69.43 -13.00 56.43 | 23.25 300 95
3 779.6100 -91.85 -59.67 -13.00 46.67 32.18 300 188
4 3133.9934 -65.95 -40.65 -13.00 27.65 | 25.30 300 0
5 6187.7888 -66.97 -38.63 -13.00 2563 | 28.34 200 135
6 17348.2448 -78.70 -45.66 -13.00 32.66 33.04 300 195

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/5MHz Channel CH 132422

Vertical

Level[dBm]

30M 100M 16 106 266

Frequency[Hz]
—Limt  # FinalTest —— Vertical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 50.2250 -92.70 -65.19 -13.00 52.19 | 27.51 100 189
2 160.2320 -94.04 -69.28 -13.00 56.28 | 24.76 200 250
3 530.8101 -92.93 -64.44 -13.00 51.44 | 28.49 100 343
4 2579.2559 -64.15 -45.55 -13.00 32.55 18.60 300 250
5 5841.5842 -66.76 -39.35 -13.00 26.35 | 27.41 200 40
6 17705.1305 -78.69 -46.91 -13.00 33.91 31.78 200 286

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/5MHz Channel CH 132647

Horizontal

Level[dBm]

@ : , '
0 P’

30M 100M 16 106G 26

Frequency[Hz]
—Limt & FinalTest ~—— Horizontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 55.0405 -93.96 -67.54 -13.00 54.54 | 26.42 200 0
2 259.5380 -92.58 -69.45 -13.00 56.45 | 23.13 200 79
3 825.1965 -91.56 -59.30 -13.00 46.30 32.26 100 48
4 3137.2937 -66.33 -41.22 -13.00 28.22 25.11 200 65
5 5978.5479 -66.75 -38.63 -13.00 25.63 | 28.12 200 254
6 17363.4563 -78.52 -45.81 -13.00 32.81 32.71 100 73

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/5MHz Channel CH 132647
Vertical
Kl
2
1
0
0
2
z ¥
I 4
[
i 40 i 4 3
10
0
0
100
410
420 - — |
30M 100M 16 106 26
Frequency[Hz]
—Limt ¢ FinalTest —— Vertical
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 48.5129 -92.31 -64.49 -13.00 51.49 | 27.82 200 172
2 160.0180 -92.97 -68.13 -13.00 55.13 | 24.84 200 18
3 591.1641 -92.83 -63.61 -13.00 50.61 29.22 300 140
4 3129.3729 -66.82 -42.76 -13.00 29.76 | 24.06 300 222
5 6064.3564 -66.96 -38.67 -13.00 25.67 | 28.29 200 97
6 16388.7489 -78.04 -47.53 -13.00 34.53 | 30.51 300 136
Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/20MHz Channel CH 132072

Horizontal

Level[dBm]

& \ ! "
W

30M 100M 16 106 266

Frequency[Hz]
—Limt & FinalTest — Horizontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 57.7158 -94.21 -67.17 -13.00 5417 | 27.04 300 3
2 186.7707 -93.44 -70.63 -13.00 57.63 | 22.81 100 188
3 774.1524 -92.00 -59.89 -13.00 46.89 32.1 100 188
4 3133.9934 -66.73 -41.43 -13.00 28.43 | 25.30 200 0

5 6258.4158 -65.36 -37.64 -13.00 2464 | 27.72 200 197
6 17359.9460 -78.78 -46.03 -13.00 33.03 32.75 200 35

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/20MHz Channel CH 132072

Vertical

Level[dBmM]

@ ’
0
kil

30M 100M 16 106 266

Frequency[Hz]
—Limt ¢ FinalTest — Verfical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 40.1660 -90.17 -63.64 -13.00 50.64 | 26.53 200 172
2 140.5421 -93.52 -69.40 -13.00 56.40 | 2412 200 172
3 604.6475 -92.81 -62.91 -13.00 49.91 29.90 100 0
4 3569.3069 -64.62 -41.54 -13.00 28.54 | 23.08 300 315
5 6102.9703 -66.61 -38.47 -13.00 2547 | 28.14 300 252
6 17537.8038 -77.91 -46.99 -13.00 33.99 [ 30.92 100 104

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/20MHz Channel CH 132422

Horizontal

Level[dBm]

30M 100M 16 106 26

Frequency(Hz]
—Limt ¢ FinalTest ~— Horizontal

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 49.3689 -94.08 -67.76 -13.00 54.76 | 26.32 300 296
2 333.0543 -93.67 -68.50 -13.00 55.50 | 25.17 300 296
3 808.2888 -91.67 -59.31 -13.00 46.31 32.36 300 357
4 3129.0429 -67.33 -41.93 -13.00 28.93 | 2540 100 196
5 5956.1056 -66.55 -38.49 -13.00 2549 | 28.06 300 132
6 17363.4563 -78.82 -46.11 -13.00 33.11 32.71 100 7

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/20MHz Channel CH 132422

Vertical

Level[dBm]

i 3
50 1 3

0 '

80

30M 100M 16 10G 266

Frequency[Hz]
—Limt ¢ FinalTest ~— Vertical

NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 48.5129 -92.70 -64.88 -13.00 51.88 | 27.82 300 188
2 153.2763 -91.84 -68.54 -13.00 55.54 | 23.30 300 126
3 751.1451 -91.92 -60.03 -13.00 47.03 | 31.89 300 95
4 2784.4969 -64.15 -44.82 -13.00 31.82 19.33 100 360
5 5972.6073 -66.36 -38.52 -13.00 2552 | 27.84 300 136
6 17138.7939 -79.14 -47.61 -13.00 34.61 31.53 100 314

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode LTE B66/20MHz Channel CH 132572

Horizontal

Level[dBmM]

30M 100M 16 106 266

Frequency[Hz]
—Limt ¢ FinalTest ~—— Honzontal
NO Freq. Reading Level Limit Margin | Factor | Height | Angle
. [MHZz] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]
1 51.2951 -92.16 -66.48 -13.00 53.48 | 25.68 100 79
2 267.3497 -91.74 -68.59 -13.00 55.59 23.15 200 141
3 629.2599 -91.95 -62.24 -13.00 49.24 29.71 100 18
4 3134.6535 -67.05 -41.79 -13.00 28.79 25.26 300 222
5 6188.7789 -66.82 -38.48 -13.00 2548 28.34 100 254
6 17368.1368 -78.71 -46.05 -13.00 33.05 32.66 300 0

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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Test Mode

LTE B66/20MHz

Channel

CH 132572

Vertical

Level[dBm)]

i) - : :
1
o

— Limit

100M

4 FinalTest  — Vertical

16
FrequencyHz)

106 266G

NO Freq. Reading Level Limit Margin | Factor | Height | Angle

. [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [cm] [°]

1 39.4169 -90.85 -64.14 -13.00 51.14 | 26.71 100 189
2 159.9110 -93.87 -68.99 -13.00 55.99 | 24.88 200 65
3 607.0017 -93.08 -63.08 -13.00 50.08 | 30.00 200 65
4 3126.0726 -66.55 -42.82 -13.00 29.82 | 23.73 100 357
5 6077.2277 -66.81 -38.49 -13.00 2549 | 28.32 100 7

6 17696.9397 -79.19 -47.76 -13.00 34.76 | 31.43 200 287

Remark: 1. The emission levels of other frequencies were greater than 20dB margin.
2. Level (dBm) = Reading (dBm) + Factor (dB).
3. Margin(dB) = Limit[dBm] - Level [dBm]
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3.7 PEAKTO AVERAGE RATIO
3.7.1 LIMITS OF PEAK TO AVERAGE RATIO MEASUREMENT

In measuring transmissions in this band using an average power technique, the peak

to-average ratio (PAR) of the transmission may not exceed 13 dB

3.7.2 TEST SETUP

COMMUNICATION d.
SIMULATOR e SPLITTER ‘ D SPECTRUM
£ ANALYZER
10dB ATTENUATION
PAD

EUT

3.7.3 TEST PROCEDURES

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;
2. Set the number of counts to a value that stabilizes the measured CCDF curve;

3. Record the maximum PAPR level associated with a probability of 0.1%.

3.7.4 TEST RESULTS

Please refer Annex A
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4 PHOTOGRAPHS OF TEST SETUP

Please refer to the attached file (Test Setup Photo).
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5 Appendix A

5.1 OUT POWER MEASUREMENT

5.1.1 Test Result

. ERP/EIRP _
Band Bandwidth Modulatio Channel .RB . Conducted Power Limit Verdict
n Configuration | Power (dB) (mW) (W)

Band4 1.4MHz QPSK 19957 1RB#0 22.19 208.45 1 PASS
Band4 1.4MHz QPSK 19957 1RB#2 22.22 209.89 1 PASS
Band4 1.4MHz QPSK 19957 1RB#5 22.25 211.35 1 PASS
Band4 1.4MHz QPSK 19957 3RB#0 22.08 203.24 1 PASS
Band4 1.4MHz QPSK 19957 3RB#1 22.18 207.97 1 PASS
Band4 1.4MHz QPSK 19957 3RB#3 22.01 199.99 1 PASS
Band4 1.4MHz QPSK 19957 6RB#0 21.09 161.81 1 PASS
Band4 1.4MHz QPSK 20175 1RB#0 21.79 190.11 1 PASS
Band4 1.4MHz QPSK 20175 1RB#2 22.18 207.97 1 PASS
Band4 1.4MHz QPSK 20175 1RB#5 22.15 206.54 1 PASS
Band4 1.4MHz QPSK 20175 3RB#0 21.97 198.15 1 PASS
Band4 1.4MHz QPSK 20175 3RB#1 22.08 203.24 1 PASS
Band4 1.4MHz QPSK 20175 3RB#3 21.89 194.54 1 PASS
Band4 1.4MHz QPSK 20175 6RB#0 21.03 159.59 1 PASS
Band4 1.4MHz QPSK 20393 1RB#0 21.96 197.70 1 PASS
Band4 1.4MHz QPSK 20393 1RB#2 21.93 196.34 1 PASS
Band4 1.4MHz QPSK 20393 1RB#5 21.80 190.55 1 PASS
Band4 1.4MHz QPSK 20393 3RB#0 21.95 197.24 1 PASS
Band4 1.4MHz QPSK 20393 3RB#1 21.94 196.79 1 PASS
Band4 1.4MHz QPSK 20393 3RB#3 21.93 196.34 1 PASS
Band4 1.4MHz QPSK 20393 6RB#0 20.86 153.46 1 PASS
Band4 1.4MHz 16QAM 19957 1RB#0 21.19 165.58 1 PASS
Band4 1.4MHz 16QAM 19957 1RB#2 21.31 170.22 1 PASS
Band4 1.4MHz 16QAM 19957 1RB#5 21.12 162.93 1 PASS
Band4 1.4MHz 16QAM 19957 3RB#0 20.89 154.53 1 PASS
Band4 1.4MHz 16QAM 19957 3RB#1 20.98 157.76 1 PASS
Band4 1.4MHz 16QAM 19957 3RB#3 20.84 152.76 1 PASS
Band4 1.4MHz 16QAM 19957 6RB#0 20.10 128.82 1 PASS
Band4 1.4MHz 16QAM 20175 1RB#0 21.06 160.69 1 PASS
Band4 1.4MHz 16QAM 20175 1RB#2 21.19 165.58 1 PASS
Band4 1.4MHz 16QAM 20175 1RB#5 21.01 158.85 1 PASS
Band4 1.4MHz 16QAM 20175 3RB#0 20.78 150.66 1 PASS
Band4 1.4MHz 16QAM 20175 3RB#1 20.79 151.01 1 PASS
Band4 1.4MHz 16QAM 20175 3RB#3 20.71 148.25 1 PASS
Band4 1.4MHz 16QAM 20175 6RB#0 19.93 123.88 1 PASS
Band4 1.4MHz 16QAM 20393 1RB#0 21.17 164.82 1 PASS
Band4 1.4MHz 16QAM 20393 1RB#2 20.89 154.53 1 PASS
Band4 1.4MHz 16QAM 20393 1RB#5 21.12 162.93 1 PASS
Band4 1.4MHz 16QAM 20393 3RB#0 20.89 154.53 1 PASS
Band4 1.4MHz 16QAM 20393 3RB#1 20.98 157.76 1 PASS
Band4 1.4MHz 16QAM 20393 3RB#3 21.09 161.81 1 PASS
Band4 1.4MHz 16QAM 20393 6RB#0 20.02 126.47 1 PASS
Band4 3MHz QPSK 19965 1RB#0 22.42 219.79 1 PASS
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Band4 3MHz QPSK 19965 1RB#8 22.31 214.29 1 PASS
Band4 3MHz QPSK 19965 1RB#14 2240 218.78 1 PASS
Band4 3MHz QPSK 19965 8RB#0 21.50 177.83 1 PASS
Band4 3MHz QPSK 19965 8RB#4 21.47 176.60 1 PASS
Band4 3MHz QPSK 19965 8RB#7 21.49 177.42 1 PASS
Band4 3MHz QPSK 19965 15RB#0 21.47 176.60 1 PASS
Band4 3MHz QPSK 20175 1RB#0 22.29 213.30 1 PASS
Band4 3MHz QPSK 20175 1RB#8 22.20 208.93 1 PASS
Band4 3MHz QPSK 20175 1RB#14 22.25 211.35 1 PASS
Band4 3MHz QPSK 20175 8RB#0 21.49 177.42 1 PASS
Band4 3MHz QPSK 20175 8RB#4 2142 174.58 1 PASS
Band4 3MHz QPSK 20175 8RB#7 21.27 168.66 1 PASS
Band4 3MHz QPSK 20175 15RB#0 21.38 172.98 1 PASS
Band4 3MHz QPSK 20385 1RB#0 22.41 219.28 1 PASS
Band4 3MHz QPSK 20385 1RB#8 22.50 223.87 1 PASS
Band4 3MHz QPSK 20385 1RB#14 22.60 229.09 1 PASS
Band4 3MHz QPSK 20385 8RB#0 21.23 167.11 1 PASS
Band4 3MHz QPSK 20385 8RB#4 21.32 170.61 1 PASS
Band4 3MHz QPSK 20385 8RB#7 21.26 168.27 1 PASS
Band4 3MHz QPSK 20385 15RB#0 21.30 169.82 1 PASS
Band4 3MHz 16QAM 19965 1RB#0 21.40 173.78 1 PASS
Band4 3MHz 16QAM 19965 1RB#8 21.62 182.81 1 PASS
Band4 3MHz 16QAM 19965 1RB#14 21.29 169.43 1 PASS
Band4 3MHz 16QAM 19965 8RB#0 20.48 140.60 1 PASS
Band4 3MHz 16QAM 19965 8RB#4 20.66 146.55 1 PASS
Band4 3MHz 16QAM 19965 8RB#7 20.47 140.28 1 PASS
Band4 3MHz 16QAM 19965 15RB#0 20.34 136.14 1 PASS
Band4 3MHz 16QAM 20175 1RB#0 21.35 171.79 1 PASS
Band4 3MHz 16QAM 20175 1RB#8 21.31 170.22 1 PASS
Band4 3MHz 16QAM 20175 1RB#14 21.22 166.72 1 PASS
Band4 3MHz 16QAM 20175 8RB#0 20.28 134.28 1 PASS
Band4 3MHz 16QAM 20175 8RB#4 20.50 141.25 1 PASS
Band4 3MHz 16QAM 20175 8RB#7 2042 138.68 1 PASS
Band4 3MHz 16QAM 20175 15RB#0 20.38 137.40 1 PASS
Band4 3MHz 16QAM 20385 1RB#0 21.08 161.44 1 PASS
Band4 3MHz 16QAM 20385 1RB#8 21.28 169.04 1 PASS
Band4 3MHz 16QAM 20385 1RB#14 21.41 174.18 1 PASS
Band4 3MHz 16QAM 20385 8RB#0 20.30 134.90 1 PASS
Band4 3MHz 16QAM 20385 8RB#4 20.28 134.28 1 PASS
Band4 3MHz 16QAM 20385 8RB#7 20.31 135.21 1 PASS
Band4 3MHz 16QAM 20385 15RB#0 20.16 130.62 1 PASS
Band4 5MHz QPSK 19975 1RB#0 21.92 195.88 1 PASS
Band4 5MHz QPSK 19975 1RB#12 22.08 203.24 1 PASS
Band4 5MHz QPSK 19975 1RB#24 21.91 195.43 1 PASS
Band4 5MHz QPSK 19975 12RB#0 20.81 151.71 1 PASS
Band4 5MHz QPSK 19975 12RB#6 20.91 155.24 1 PASS
Band4 5MHz QPSK 19975 12RB#13 20.78 150.66 1 PASS
Band4 5MHz QPSK 19975 25RB#0 20.68 147.23 1 PASS
Band4 5MHz QPSK 20175 1RB#0 22.04 201.37 1 PASS
Band4 5MHz QPSK 20175 1RB#12 21.94 196.79 1 PASS
Band4 5MHz QPSK 20175 1RB#24 21.73 187.50 1 PASS
Band4 5MHz QPSK 20175 12RB#0 20.98 157.76 1 PASS
Band4 5MHz QPSK 20175 12RB#6 20.92 155.60 1 PASS
Band4 5MHz QPSK 20175 12RB#13 20.86 153.46 1 PASS
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Band4 5MHz QPSK 20175 25RB#0 20.84 152.76 1 PASS
Band4 5MHz QPSK 20375 1RB#0 21.91 195.43 1 PASS
Band4 5MHz QPSK 20375 1RB#12 22.05 201.84 1 PASS
Band4 5MHz QPSK 20375 1RB#24 22.05 201.84 1 PASS
Band4 5MHz QPSK 20375 12RB#0 20.91 155.24 1 PASS
Band4 5MHz QPSK 20375 12RB#6 20.90 154.88 1 PASS
Band4 5MHz QPSK 20375 12RB#13 20.97 157.40 1 PASS
Band4 5MHz QPSK 20375 25RB#0 20.93 155.96 1 PASS
Band4 5MHz 16QAM 19975 1RB#0 20.92 155.60 1 PASS
Band4 5MHz 16QAM 19975 1RB#12 20.81 151.71 1 PASS
Band4 5MHz 16QAM 19975 1RB#24 20.71 148.25 1 PASS
Band4 5MHz 16QAM 19975 12RB#0 19.81 120.50 1 PASS
Band4 5MHz 16QAM 19975 12RB#6 19.81 120.50 1 PASS
Band4 5MHz 16QAM 19975 12RB#13 19.76 119.12 1 PASS
Band4 5MHz 16QAM 19975 25RB#0 19.78 119.67 1 PASS
Band4 5MHz 16QAM 20175 1RB#0 21.09 161.81 1 PASS
Band4 5MHz 16QAM 20175 1RB#12 21.02 159.22 1 PASS
Band4 5MHz 16QAM 20175 1RB#24 20.56 143.22 1 PASS
Band4 5MHz 16QAM 20175 12RB#0 19.87 122.18 1 PASS
Band4 5MHz 16QAM 20175 12RB#6 20.00 125.89 1 PASS
Band4 5MHz 16QAM 20175 12RB#13 19.99 125.60 1 PASS
Band4 5MHz 16QAM 20175 25RB#0 19.92 123.59 1 PASS
Band4 5MHz 16QAM 20375 1RB#0 20.78 150.66 1 PASS
Band4 5MHz 16QAM 20375 1RB#12 21.25 167.88 1 PASS
Band4 5MHz 16QAM 20375 1RB#24 20.95 156.68 1 PASS
Band4 5MHz 16QAM 20375 12RB#0 19.92 123.59 1 PASS
Band4 5MHz 16QAM 20375 12RB#6 19.91 123.31 1 PASS
Band4 5MHz 16QAM 20375 12RB#13 19.89 122.74 1 PASS
Band4 5MHz 16QAM 20375 25RB#0 20.06 127.64 1 PASS
Band4 10MHz QPSK 20000 1RB#0 21.90 194.98 1 PASS
Band4 10MHz QPSK 20000 1RB#24 22.04 201.37 1 PASS
Band4 10MHz QPSK 20000 1RB#49 21.78 189.67 1 PASS
Band4 10MHz QPSK 20000 25RB#0 20.94 156.31 1 PASS
Band4 10MHz QPSK 20000 25RB#12 20.92 155.60 1 PASS
Band4 10MHz QPSK 20000 25RB#25 20.97 157.40 1 PASS
Band4 10MHz QPSK 20000 50RB#0 20.91 155.24 1 PASS
Band4 10MHz QPSK 20175 1RB#0 21.91 195.43 1 PASS
Band4 10MHz QPSK 20175 1RB#24 22.00 199.53 1 PASS
Band4 10MHz QPSK 20175 1RB#49 21.75 188.36 1 PASS
Band4 10MHz QPSK 20175 25RB#0 21.03 159.59 1 PASS
Band4 10MHz QPSK 20175 25RB#12 20.98 157.76 1 PASS
Band4 10MHz QPSK 20175 25RB#25 20.80 151.36 1 PASS
Band4 10MHz QPSK 20175 50RB#0 20.86 153.46 1 PASS
Band4 10MHz QPSK 20350 1RB#0 22.07 202.77 1 PASS
Band4 10MHz QPSK 20350 1RB#24 2243 220.29 1 PASS
Band4 10MHz QPSK 20350 1RB#49 22.29 213.30 1 PASS
Band4 10MHz QPSK 20350 25RB#0 20.83 152.41 1 PASS
Band4 10MHz QPSK 20350 25RB#12 20.92 155.60 1 PASS
Band4 10MHz QPSK 20350 25RB#25 20.85 153.11 1 PASS
Band4 10MHz QPSK 20350 50RB#0 20.85 153.11 1 PASS
Band4 10MHz 16QAM 20000 1RB#0 21.00 158.49 1 PASS
Band4 10MHz 16QAM 20000 1RB#24 21.46 176.20 1 PASS
Band4 10MHz 16QAM 20000 1RB#49 20.64 145.88 1 PASS
Band4 10MHz 16QAM 20000 25RB#0 19.87 122.18 1 PASS
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Band4 10MHz 16QAM 20000 25RB#12 19.87 122.18 1 PASS
Band4 10MHz 16QAM 20000 25RB#25 19.82 120.78 1 PASS
Band4 10MHz 16QAM 20000 50RB#0 19.86 121.90 1 PASS
Band4 10MHz 16QAM 20175 1RB#0 20.78 150.66 1 PASS
Band4 10MHz 16QAM 20175 1RB#24 21.18 165.20 1 PASS
Band4 10MHz 16QAM 20175 1RB#49 20.67 146.89 1 PASS
Band4 10MHz 16QAM 20175 25RB#0 20.09 128.53 1 PASS
Band4 10MHz 16QAM 20175 25RB#12 20.12 129.42 1 PASS
Band4 10MHz 16QAM 20175 25RB#25 19.93 123.88 1 PASS
Band4 10MHz 16QAM 20175 50RB#0 19.87 122.18 1 PASS
Band4 10MHz 16QAM 20350 1RB#0 21.14 163.68 1 PASS
Band4 10MHz 16QAM 20350 1RB#24 21.89 194.54 1 PASS
Band4 10MHz 16QAM 20350 1RB#49 21.07 161.06 1 PASS
Band4 10MHz 16QAM 20350 25RB#0 19.85 121.62 1 PASS
Band4 10MHz 16QAM 20350 25RB#12 20.06 127.64 1 PASS
Band4 10MHz 16QAM 20350 25RB#25 19.89 122.74 1 PASS
Band4 10MHz 16QAM 20350 50RB#0 19.95 124.45 1 PASS
Band4 15MHz QPSK 20025 1RB#0 21.75 188.36 1 PASS
Band4 15MHz QPSK 20025 1RB#38 21.75 188.36 1 PASS
Band4 15MHz QPSK 20025 1RB#74 21.90 194.98 1 PASS
Band4 15MHz QPSK 20025 38RB#0 20.96 157.04 1 PASS
Band4 15MHz QPSK 20025 38RB#18 20.84 152.76 1 PASS
Band4 15MHz QPSK 20025 38RB#37 20.83 152.41 1 PASS
Band4 15MHz QPSK 20025 75RB#0 20.83 152.41 1 PASS
Band4 15MHz QPSK 20175 1RB#0 21.75 188.36 1 PASS
Band4 15MHz QPSK 20175 1RB#38 21.65 184.08 1 PASS
Band4 15MHz QPSK 20175 1RB#74 21.59 181.55 1 PASS
Band4 15MHz QPSK 20175 38RB#0 20.97 157.40 1 PASS
Band4 15MHz QPSK 20175 38RB#18 21.00 158.49 1 PASS
Band4 15MHz QPSK 20175 38RB#37 21.01 158.85 1 PASS
Band4 15MHz QPSK 20175 75RB#0 21.02 159.22 1 PASS
Band4 15MHz QPSK 20325 1RB#0 22.23 210.38 1 PASS
Band4 15MHz QPSK 20325 1RB#38 22.10 204.17 1 PASS
Band4 15MHz QPSK 20325 1RB#74 22.16 207.01 1 PASS
Band4 15MHz QPSK 20325 38RB#0 20.89 154.53 1 PASS
Band4 15MHz QPSK 20325 38RB#18 20.85 153.11 1 PASS
Band4 15MHz QPSK 20325 38RB#37 20.84 152.76 1 PASS
Band4 15MHz QPSK 20325 75RB#0 20.82 152.05 1 PASS
Band4 15MHz 16QAM 20025 1RB#0 21.04 159.96 1 PASS
Band4 15MHz 16QAM 20025 1RB#38 21.37 172.58 1 PASS
Band4 15MHz 16QAM 20025 1RB#74 20.86 153.46 1 PASS
Band4 15MHz 16QAM 20025 38RB#0 20.84 152.76 1 PASS
Band4 15MHz 16QAM 20025 38RB#18 20.83 152.41 1 PASS
Band4 15MHz 16QAM 20025 38RB#37 20.83 152.41 1 PASS
Band4 15MHz 16QAM 20025 75RB#0 19.86 121.90 1 PASS
Band4 15MHz 16QAM 20175 1RB#0 20.98 157.76 1 PASS
Band4 15MHz 16QAM 20175 1RB#38 20.82 152.05 1 PASS
Band4 15MHz 16QAM 20175 1RB#74 20.77 150.31 1 PASS
Band4 15MHz 16QAM 20175 38RB#0 20.99 158.12 1 PASS
Band4 15MHz 16QAM 20175 38RB#18 21.01 158.85 1 PASS
Band4 15MHz 16QAM 20175 38RB#37 21.01 158.85 1 PASS
Band4 15MHz 16QAM 20175 75RB#0 20.02 126.47 1 PASS
Band4 15MHz 16QAM 20325 1RB#0 21.32 170.61 1 PASS
Band4 15MHz 16QAM 20325 1RB#38 21.44 175.39 1 PASS
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Band4 15MHz 16QAM 20325 1RB#74 20.59 144.21 1 PASS
Band4 15MHz 16QAM 20325 38RB#0 20.86 153.46 1 PASS
Band4 15MHz 16QAM 20325 38RB#18 20.84 152.76 1 PASS
Band4 15MHz 16QAM 20325 38RB#37 20.83 152.41 1 PASS
Band4 15MHz 16QAM 20325 75RB#0 19.94 124.17 1 PASS
Band4 20MHz QPSK 20050 1RB#0 22.41 219.28 1 PASS
Band4 20MHz QPSK 20050 1RB#49 22.57 227.51 1 PASS
Band4 20MHz QPSK 20050 1RB#99 22.37 217.27 1 PASS
Band4 20MHz QPSK 20050 50RB#0 21.21 166.34 1 PASS
Band4 20MHz QPSK 20050 50RB#25 21.23 167.11 1 PASS
Band4 20MHz QPSK 20050 50RB#50 21.34 171.40 1 PASS
Band4 20MHz QPSK 20050 100RB#0 21.34 171.40 1 PASS
Band4 20MHz QPSK 20175 1RB#0 22.10 204.17 1 PASS
Band4 20MHz QPSK 20175 1RB#49 22.19 208.45 1 PASS
Band4 20MHz QPSK 20175 1RB#99 22.15 206.54 1 PASS
Band4 20MHz QPSK 20175 50RB#0 21.37 172.58 1 PASS
Band4 20MHz QPSK 20175 50RB#25 21.33 171.00 1 PASS
Band4 20MHz QPSK 20175 50RB#50 21.11 162.55 1 PASS
Band4 20MHz QPSK 20175 100RB#0 21.22 166.72 1 PASS
Band4 20MHz QPSK 20300 1RB#0 22.21 209.41 1 PASS
Band4 20MHz QPSK 20300 1RB#49 22.51 224.39 1 PASS
Band4 20MHz QPSK 20300 1RB#99 22.25 211.35 1 PASS
Band4 20MHz QPSK 20300 50RB#0 21.19 165.58 1 PASS
Band4 20MHz QPSK 20300 50RB#25 21.07 161.06 1 PASS
Band4 20MHz QPSK 20300 50RB#50 21.13 163.31 1 PASS
Band4 20MHz QPSK 20300 100RB#0 21.01 158.85 1 PASS
Band4 20MHz 16QAM 20050 1RB#0 21.52 178.65 1 PASS
Band4 20MHz 16QAM 20050 1RB#49 22.02 200.45 1 PASS
Band4 20MHz 16QAM 20050 1RB#99 21.28 169.04 1 PASS
Band4 20MHz 16QAM 20050 50RB#0 20.30 134.90 1 PASS
Band4 20MHz 16QAM 20050 50RB#25 20.25 133.35 1 PASS
Band4 20MHz 16QAM 20050 50RB#50 20.32 135.52 1 PASS
Band4 20MHz 16QAM 20050 100RB#0 20.26 133.66 1 PASS
Band4 20MHz 16QAM 20175 1RB#0 21.70 186.21 1 PASS
Band4 20MHz 16QAM 20175 1RB#49 22.20 208.93 1 PASS
Band4 20MHz 16QAM 20175 1RB#99 21.79 190.11 1 PASS
Band4 20MHz 16QAM 20175 50RB#0 20.33 135.83 1 PASS
Band4 20MHz 16QAM 20175 50RB#25 20.34 136.14 1 PASS
Band4 20MHz 16QAM 20175 50RB#50 20.16 130.62 1 PASS
Band4 20MHz 16QAM 20175 100RB#0 20.19 131.52 1 PASS
Band4 20MHz 16QAM 20300 1RB#0 21.30 169.82 1 PASS
Band4 20MHz 16QAM 20300 1RB#49 21.27 168.66 1 PASS
Band4 20MHz 16QAM 20300 1RB#99 20.94 156.31 1 PASS
Band4 20MHz 16QAM 20300 50RB#0 20.36 136.77 1 PASS
Band4 20MHz 16QAM 20300 50RB#25 20.22 132.43 1 PASS
Band4 20MHz 16QAM 20300 50RB#50 20.16 130.62 1 PASS
Band4 20MHz 16QAM 20300 100RB#0 20.12 129.42 1 PASS
Band7 5MHz QPSK 20775 1RB#0 22.12 258.23 2 PASS
Band7 5MHz QPSK 20775 1RB#12 22.44 277.97 2 PASS
Band7 5MHz QPSK 20775 1RB#24 21.53 225.42 2 PASS
Band7 5MHz QPSK 20775 12RB#0 20.41 174.18 2 PASS
Band7 5MHz QPSK 20775 12RB#6 20.37 172.58 2 PASS
Band7 5MHz QPSK 20775 12RB#13 20.24 167.49 2 PASS
Band7 5MHz QPSK 20775 25RB#0 20.18 165.20 2 PASS
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Band7 5MHz QPSK 21100 1RB#0 21.29 213.30 2 PASS
Band7 5MHz QPSK 21100 1RB#12 21.53 225.42 2 PASS
Band7 5MHz QPSK 21100 1RB#24 21.23 210.38 2 PASS
Band7 5MHz QPSK 21100 12RB#0 20.59 181.55 2 PASS
Band7 5MHz QPSK 21100 12RB#6 20.86 193.20 2 PASS
Band7 5MHz QPSK 21100 12RB#13 20.98 198.61 2 PASS
Band7 5MHz QPSK 21100 25RB#0 20.74 187.93 2 PASS
Band7 5MHz QPSK 21425 1RB#0 21.76 237.68 2 PASS
Band7 5MHz QPSK 21425 1RB#12 21.76 237.68 2 PASS
Band7 5MHz QPSK 21425 1RB#24 21.62 230.14 2 PASS
Band7 5MHz QPSK 21425 12RB#0 20.78 189.67 2 PASS
Band7 5MHz QPSK 21425 12RB#6 20.69 185.78 2 PASS
Band7 5MHz QPSK 21425 12RB#13 20.63 183.23 2 PASS
Band7 5MHz QPSK 21425 25RB#0 20.69 185.78 2 PASS
Band7 5MHz 16QAM 20775 1RB#0 21.15 206.54 2 PASS
Band7 5MHz 16QAM 20775 1RB#12 21.24 210.86 2 PASS
Band7 5MHz 16QAM 20775 1RB#24 20.50 177.83 2 PASS
Band7 5MHz 16QAM 20775 12RB#0 19.41 138.36 2 PASS
Band7 5MHz 16QAM 20775 12RB#6 19.14 130.02 2 PASS
Band7 5MHz 16QAM 20775 12RB#13 19.35 136.46 2 PASS
Band7 5MHz 16QAM 20775 25RB#0 19.23 132.74 2 PASS
Band7 5MHz 16QAM 21100 1RB#0 20.23 167.11 2 PASS
Band7 5MHz 16QAM 21100 1RB#12 20.34 171.40 2 PASS
Band7 5MHz 16QAM 21100 1RB#24 20.26 168.27 2 PASS
Band7 5MHz 16QAM 21100 12RB#0 19.41 138.36 2 PASS
Band7 5MHz 16QAM 21100 12RB#6 19.89 154.53 2 PASS
Band7 5MHz 16QAM 21100 12RB#13 19.79 151.01 2 PASS
Band7 5MHz 16QAM 21100 25RB#0 19.78 150.66 2 PASS
Band7 5MHz 16QAM 21425 1RB#0 20.84 192.31 2 PASS
Band7 5MHz 16QAM 21425 1RB#12 21.06 202.30 2 PASS
Band7 5MHz 16QAM 21425 1RB#24 20.49 177.42 2 PASS
Band7 5MHz 16QAM 21425 12RB#0 20.00 158.49 2 PASS
Band7 5MHz 16QAM 21425 12RB#6 19.89 154.53 2 PASS
Band7 5MHz 16QAM 21425 12RB#13 19.91 155.24 2 PASS
Band7 5MHz 16QAM 21425 25RB#0 19.89 154.53 2 PASS
Band7 10MHz QPSK 20800 1RB#0 21.04 201.37 2 PASS
Band7 10MHz QPSK 20800 1RB#24 21.28 212.81 2 PASS
Band7 10MHz QPSK 20800 1RB#49 21.30 213.80 2 PASS
Band7 10MHz QPSK 20800 25RB#0 20.24 167.49 2 PASS
Band7 10MHz QPSK 20800 25RB#12 20.23 167.11 2 PASS
Band7 10MHz QPSK 20800 25RB#25 20.34 171.40 2 PASS
Band7 10MHz QPSK 20800 50RB#0 20.37 172.58 2 PASS
Band7 10MHz QPSK 21100 1RB#0 21.22 209.89 2 PASS
Band7 10MHz QPSK 21100 1RB#24 2145 221.31 2 PASS
Band7 10MHz QPSK 21100 1RB#49 21.27 212.32 2 PASS
Band7 10MHz QPSK 21100 25RB#0 20.36 172.19 2 PASS
Band7 10MHz QPSK 21100 25RB#12 20.45 175.79 2 PASS
Band7 10MHz QPSK 21100 25RB#25 20.42 174.58 2 PASS
Band7 10MHz QPSK 21100 50RB#0 20.41 174.18 2 PASS
Band7 10MHz QPSK 21400 1RB#0 21.37 217.27 2 PASS
Band7 10MHz QPSK 21400 1RB#24 21.60 229.09 2 PASS
Band7 10MHz QPSK 21400 1RB#49 20.96 197.70 2 PASS
Band7 10MHz QPSK 21400 25RB#0 20.35 171.79 2 PASS
Band7 10MHz QPSK 21400 25RB#12 20.38 172.98 2 PASS

LTC-R-7101-EMC-FCC Part 27-A0




@Vb CVC Testing Technology Co., Ltd.

Test Report No.: FCC2021-0035-RF3 Page 83 of 373
Band7 10MHz QPSK 21400 25RB#25 20.39 173.38 2 PASS
Band7 10MHz QPSK 21400 50RB#0 20.36 172.19 2 PASS
Band7 10MHz 16QAM 20800 1RB#0 20.22 166.72 2 PASS
Band7 10MHz 16QAM 20800 1RB#24 20.72 187.07 2 PASS
Band7 10MHz 16QAM 20800 1RB#49 20.19 165.58 2 PASS
Band7 10MHz 16QAM 20800 25RB#0 19.35 136.46 2 PASS
Band7 10MHz 16QAM 20800 25RB#12 19.21 132.13 2 PASS
Band7 10MHz 16QAM 20800 25RB#25 19.32 135.52 2 PASS
Band7 10MHz 16QAM 20800 50RB#0 19.35 136.46 2 PASS
Band7 10MHz 16QAM 21100 1RB#0 20.39 173.38 2 PASS
Band7 10MHz 16QAM 21100 1RB#24 20.83 191.87 2 PASS
Band7 10MHz 16QAM 21100 1RB#49 20.26 168.27 2 PASS
Band7 10MHz 16QAM 21100 25RB#0 19.47 140.28 2 PASS
Band7 10MHz 16QAM 21100 25RB#12 19.47 140.28 2 PASS
Band7 10MHz 16QAM 21100 25RB#25 19.51 141.58 2 PASS
Band7 10MHz 16QAM 21100 50RB#0 19.51 141.58 2 PASS
Band7 10MHz 16QAM 21400 1RB#0 20.53 179.06 2 PASS
Band7 10MHz 16QAM 21400 1RB#24 20.71 186.64 2 PASS
Band7 10MHz 16QAM 21400 1RB#49 19.89 154.53 2 PASS
Band7 10MHz 16QAM 21400 25RB#0 19.64 145.88 2 PASS
Band7 10MHz 16QAM 21400 25RB#12 19.64 145.88 2 PASS
Band7 10MHz 16QAM 21400 25RB#25 19.64 145.88 2 PASS
Band7 10MHz 16QAM 21400 50RB#0 19.43 139.00 2 PASS
Band7 15MHz QPSK 20825 1RB#0 21.26 211.84 2 PASS
Band7 15MHz QPSK 20825 1RB#38 21.10 204.17 2 PASS
Band7 15MHz QPSK 20825 1RB#74 21.20 208.93 2 PASS
Band7 15MHz QPSK 20825 38RB#0 20.29 169.43 2 PASS
Band7 15MHz QPSK 20825 38RB#18 20.28 169.04 2 PASS
Band7 15MHz QPSK 20825 38RB#37 20.28 169.04 2 PASS
Band7 15MHz QPSK 20825 75RB#0 20.28 169.04 2 PASS
Band7 15MHz QPSK 21100 1RB#0 21.36 216.77 2 PASS
Band7 15MHz QPSK 21100 1RB#38 21.27 212.32 2 PASS
Band7 15MHz QPSK 21100 1RB#74 21.28 212.81 2 PASS
Band7 15MHz QPSK 21100 38RB#0 20.28 169.04 2 PASS
Band7 15MHz QPSK 21100 38RB#18 20.37 172.58 2 PASS
Band7 15MHz QPSK 21100 38RB#37 20.37 172.58 2 PASS
Band7 15MHz QPSK 21100 75RB#0 20.36 172.19 2 PASS
Band7 15MHz QPSK 21375 1RB#0 21.30 213.80 2 PASS
Band7 15MHz QPSK 21375 1RB#38 21.37 217.27 2 PASS
Band7 15MHz QPSK 21375 1RB#74 21.00 199.53 2 PASS
Band7 15MHz QPSK 21375 38RB#0 20.11 162.55 2 PASS
Band7 15MHz QPSK 21375 38RB#18 20.38 172.98 2 PASS
Band7 15MHz QPSK 21375 38RB#37 20.10 162.18 2 PASS
Band7 15MHz QPSK 21375 75RB#0 20.09 161.81 2 PASS
Band7 15MHz 16QAM 20825 1RB#0 20.21 166.34 2 PASS
Band7 15MHz 16QAM 20825 1RB#38 20.85 192.75 2 PASS
Band7 15MHz 16QAM 20825 1RB#74 20.32 170.61 2 PASS
Band7 15MHz 16QAM 20825 38RB#0 20.28 169.04 2 PASS
Band7 15MHz 16QAM 20825 38RB#18 20.28 169.04 2 PASS
Band7 15MHz 16QAM 20825 38RB#37 20.28 169.04 2 PASS
Band7 15MHz 16QAM 20825 75RB#0 19.25 133.35 2 PASS
Band7 15MHz 16QAM 21100 1RB#0 20.34 171.40 2 PASS
Band7 15MHz 16QAM 21100 1RB#38 20.34 171.40 2 PASS
Band7 15MHz 16QAM 21100 1RB#74 20.27 168.66 2 PASS
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Band7 15MHz 16QAM 21100 38RB#0 20.37 172.58 2 PASS
Band7 15MHz 16QAM 21100 38RB#18 20.37 172.58 2 PASS
Band7 15MHz 16QAM 21100 38RB#37 20.36 172.19 2 PASS
Band7 15MHz 16QAM 21100 75RB#0 19.36 136.77 2 PASS
Band7 15MHz 16QAM 21375 1RB#0 20.15 164.06 2 PASS
Band7 15MHz 16QAM 21375 1RB#38 20.12 162.93 2 PASS
Band7 15MHz 16QAM 21375 1RB#74 20.20 165.96 2 PASS
Band7 15MHz 16QAM 21375 38RB#0 20.39 173.38 2 PASS
Band7 15MHz 16QAM 21375 38RB#18 20.38 172.98 2 PASS
Band7 15MHz 16QAM 21375 38RB#37 20.38 172.98 2 PASS
Band7 15MHz 16QAM 21375 75RB#0 19.24 133.05 2 PASS
Band7 20MHz QPSK 20850 1RB#0 21.16 207.01 2 PASS
Band7 20MHz QPSK 20850 1RB#49 21.48 222.84 2 PASS
Band7 20MHz QPSK 20850 1RB#99 20.85 192.75 2 PASS
Band7 20MHz QPSK 20850 50RB#0 20.41 174.18 2 PASS
Band7 20MHz QPSK 20850 50RB#25 20.30 169.82 2 PASS
Band7 20MHz QPSK 20850 50RB#50 20.25 167.88 2 PASS
Band7 20MHz QPSK 20850 100RB#0 20.33 171.00 2 PASS
Band7 20MHz QPSK 21100 1RB#0 21.23 210.38 2 PASS
Band7 20MHz QPSK 21100 1RB#49 21.79 239.33 2 PASS
Band7 20MHz QPSK 21100 1RB#99 21.29 213.30 2 PASS
Band7 20MHz QPSK 21100 50RB#0 20.19 165.58 2 PASS
Band7 20MHz QPSK 21100 50RB#25 20.30 169.82 2 PASS
Band7 20MHz QPSK 21100 50RB#50 2042 174.58 2 PASS
Band7 20MHz QPSK 21100 100RB#0 20.27 168.66 2 PASS
Band7 20MHz QPSK 21350 1RB#0 21.40 218.78 2 PASS
Band7 20MHz QPSK 21350 1RB#49 21.73 236.05 2 PASS
Band7 20MHz QPSK 21350 1RB#99 20.90 194.98 2 PASS
Band7 20MHz QPSK 21350 50RB#0 20.43 174.98 2 PASS
Band7 20MHz QPSK 21350 50RB#25 20.43 174.98 2 PASS
Band7 20MHz QPSK 21350 50RB#50 20.35 171.79 2 PASS
Band7 20MHz QPSK 21350 100RB#0 20.37 172.58 2 PASS
Band7 20MHz 16QAM 20850 1RB#0 20.37 172.58 2 PASS
Band7 20MHz 16QAM 20850 1RB#49 20.54 179.47 2 PASS
Band7 20MHz 16QAM 20850 1RB#99 20.01 158.85 2 PASS
Band7 20MHz 16QAM 20850 50RB#0 19.27 133.97 2 PASS
Band7 20MHz 16QAM 20850 50RB#25 19.27 133.97 2 PASS
Band7 20MHz 16QAM 20850 50RB#50 19.28 134.28 2 PASS
Band7 20MHz 16QAM 20850 100RB#0 19.29 134.59 2 PASS
Band7 20MHz 16QAM 21100 1RB#0 20.27 168.66 2 PASS
Band7 20MHz 16QAM 21100 1RB#49 20.92 195.88 2 PASS
Band7 20MHz 16QAM 21100 1RB#99 20.22 166.72 2 PASS
Band7 20MHz 16QAM 21100 50RB#0 19.31 135.21 2 PASS
Band7 20MHz 16QAM 21100 50RB#25 19.32 135.52 2 PASS
Band7 20MHz 16QAM 21100 50RB#50 19.32 135.52 2 PASS
Band7 20MHz 16QAM 21100 100RB#0 19.26 133.66 2 PASS
Band7 20MHz 16QAM 21350 1RB#0 20.92 195.88 2 PASS
Band7 20MHz 16QAM 21350 1RB#49 20.90 194.98 2 PASS
Band7 20MHz 16QAM 21350 1RB#99 20.07 161.06 2 PASS
Band7 20MHz 16QAM 21350 50RB#0 19.40 138.04 2 PASS
Band7 20MHz 16QAM 21350 50RB#25 19.43 139.00 2 PASS
Band7 20MHz 16QAM 21350 50RB#50 19.42 138.68 2 PASS
Band7 20MHz 16QAM 21350 100RB#0 19.45 139.64 2 PASS
Band66 | 1.4MHz QPSK 131979 1RB#0 22.19 208.45 1 PASS
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Band66 | 1.4MHz QPSK 131979 1RB#2 22.10 204.17 1 PASS
Band66 | 1.4MHz QPSK 131979 1RB#5 21.98 198.61 1 PASS
Band66 | 1.4MHz QPSK 131979 3RB#0 22.00 199.53 1 PASS
Band66 | 1.4MHz QPSK 131979 3RB#1 21.97 198.15 1 PASS
Band66 | 1.4MHz QPSK 131979 3RB#3 21.87 193.64 1 PASS
Band66 | 1.4MHz QPSK 131979 6RB#0 21.93 196.34 1 PASS
Band66 | 1.4MHz QPSK 132322 1RB#0 21.34 171.40 1 PASS
Band66 | 1.4MHz QPSK 132322 1RB#2 21.25 167.88 1 PASS
Band66 | 1.4MHz QPSK 132322 1RB#5 21.17 164.82 1 PASS
Band66 | 1.4MHz QPSK 132322 3RB#0 21.12 162.93 1 PASS
Band66 | 1.4MHz QPSK 132322 3RB#1 21.11 162.55 1 PASS
Band66 | 1.4MHz QPSK 132322 3RB#3 21.06 160.69 1 PASS
Band66 | 1.4MHz QPSK 132322 6RB#0 21.08 161.44 1 PASS
Band66 | 1.4MHz QPSK 132665 1RB#0 22.38 217.77 1 PASS
Band66 | 1.4MHz QPSK 132665 1RB#2 22.39 218.27 1 PASS
Band66 | 1.4MHz QPSK 132665 1RB#5 22.29 213.30 1 PASS
Band66 | 1.4MHz QPSK 132665 3RB#0 22.33 215.28 1 PASS
Band66 | 1.4MHz QPSK 132665 3RB#1 22.32 214.78 1 PASS
Band66 | 1.4MHz QPSK 132665 3RB#3 22.29 213.30 1 PASS
Band66 | 1.4MHz QPSK 132665 6RB#0 22.28 212.81 1 PASS
Band66 | 1.4MHz 16QAM 131979 1RB#0 21.12 162.93 1 PASS
Band66 | 1.4MHz 16QAM 131979 1RB#2 21.06 160.69 1 PASS
Band66 | 1.4MHz 16QAM 131979 1RB#5 20.91 155.24 1 PASS
Band66 | 1.4MHz 16QAM 131979 3RB#0 20.78 150.66 1 PASS
Band66 | 1.4MHz 16QAM 131979 3RB#1 20.76 149.97 1 PASS
Band66 | 1.4MHz 16QAM 131979 3RB#3 20.67 146.89 1 PASS
Band66 | 1.4MHz 16QAM 131979 6RB#0 20.91 155.24 1 PASS
Band66 | 1.4MHz 16QAM 132322 1RB#0 20.11 129.12 1 PASS
Band66 | 1.4MHz 16QAM 132322 1RB#2 20.14 130.02 1 PASS
Band66 | 1.4MHz 16QAM 132322 1RB#5 20.05 127.35 1 PASS
Band66 | 1.4MHz 16QAM 132322 3RB#0 19.98 125.31 1 PASS
Band66 | 1.4MHz 16QAM 132322 3RB#1 19.96 124.74 1 PASS
Band66 | 1.4MHz 16QAM 132322 3RB#3 19.92 123.59 1 PASS
Band66 | 1.4MHz 16QAM 132322 6RB#0 19.94 124.17 1 PASS
Band66 | 1.4MHz 16QAM 132665 1RB#0 21.15 164.06 1 PASS
Band66 | 1.4MHz 16QAM 132665 1RB#2 21.15 164.06 1 PASS
Band66 | 1.4MHz 16QAM 132665 1RB#5 21.08 161.44 1 PASS
Band66 | 1.4MHz 16QAM 132665 3RB#0 21.11 162.55 1 PASS
Band66 | 1.4MHz 16QAM 132665 3RB#1 21.10 162.18 1 PASS
Band66 | 1.4MHz 16QAM 132665 3RB#3 21.06 160.69 1 PASS
Band66 | 1.4MHz 16QAM 132665 6RB#0 21.29 169.43 1 PASS
Band66 3MHz QPSK 131987 1RB#0 21.52 178.65 1 PASS
Band66 3MHz QPSK 131987 1RB#8 21.54 179.47 1 PASS
Band66 3MHz QPSK 131987 1RB#14 21.52 178.65 1 PASS
Band66 3MHz QPSK 131987 8RB#0 21.46 176.20 1 PASS
Band66 3MHz QPSK 131987 8RB#4 2145 175.79 1 PASS
Band66 3MHz QPSK 131987 8RB#7 21.48 177.01 1 PASS
Band66 3MHz QPSK 131987 15RB#0 2145 175.79 1 PASS
Band66 3MHz QPSK 132322 1RB#0 20.87 153.82 1 PASS
Band66 3MHz QPSK 132322 1RB#8 20.80 151.36 1 PASS
Band66 3MHz QPSK 132322 1RB#14 20.74 149.28 1 PASS
Band66 3MHz QPSK 132322 8RB#0 20.74 149.28 1 PASS
Band66 3MHz QPSK 132322 8RB#4 20.73 148.94 1 PASS
Band66 3MHz QPSK 132322 8RB#7 20.67 146.89 1 PASS
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Band66 3MHz QPSK 132322 15RB#0 20.69 147.57 1 PASS
Band66 3MHz QPSK 132657 1RB#0 22.20 208.93 1 PASS
Band66 3MHz QPSK 132657 1RB#8 22.08 203.24 1 PASS
Band66 3MHz QPSK 132657 1RB#14 21.94 196.79 1 PASS
Band66 3MHz QPSK 132657 8RB#0 22.11 204.64 1 PASS
Band66 3MHz QPSK 132657 8RB#4 22.11 204.64 1 PASS
Band66 3MHz QPSK 132657 8RB#7 22.02 200.45 1 PASS
Band66 3MHz QPSK 132657 15RB#0 22.04 201.37 1 PASS
Band66 3MHz 16QAM 131987 1RB#0 20.50 141.25 1 PASS
Band66 3MHz 16QAM 131987 1RB#8 20.54 142.56 1 PASS
Band66 3MHz 16QAM 131987 1RB#14 20.49 140.93 1 PASS
Band66 3MHz 16QAM 131987 8RB#0 20.46 139.96 1 PASS
Band66 3MHz 16QAM 131987 8RB#4 20.46 139.96 1 PASS
Band66 3MHz 16QAM 131987 8RB#7 20.48 140.60 1 PASS
Band66 3MHz 16QAM 131987 15RB#0 20.45 139.64 1 PASS
Band66 3MHz 16QAM 132322 1RB#0 19.70 117.49 1 PASS
Band66 3MHz 16QAM 132322 1RB#8 19.67 116.68 1 PASS
Band66 3MHz 16QAM 132322 1RB#14 19.57 114.02 1 PASS
Band66 3MHz 16QAM 132322 8RB#0 19.73 118.30 1 PASS
Band66 3MHz 16QAM 132322 8RB#4 19.73 118.30 1 PASS
Band66 3MHz 16QAM 132322 8RB#7 19.67 116.68 1 PASS
Band66 3MHz 16QAM 132322 15RB#0 19.60 114.82 1 PASS
Band66 3MHz 16QAM 132657 1RB#0 20.92 155.60 1 PASS
Band66 3MHz 16QAM 132657 1RB#8 20.84 152.76 1 PASS
Band66 3MHz 16QAM 132657 1RB#14 20.73 148.94 1 PASS
Band66 3MHz 16QAM 132657 8RB#0 21.12 162.93 1 PASS
Band66 3MHz 16QAM 132657 8RB#4 21.12 162.93 1 PASS
Band66 3MHz 16QAM 132657 8RB#7 21.03 159.59 1 PASS
Band66 3MHz 16QAM 132657 15RB#0 20.97 157.40 1 PASS
Band66 5MHz QPSK 131997 1RB#0 21.60 181.97 1 PASS
Band66 5MHz QPSK 131997 1RB#12 21.73 187.50 1 PASS
Band66 5MHz QPSK 131997 1RB#24 21.86 193.20 1 PASS
Band66 5MHz QPSK 131997 12RB#0 21.48 177.01 1 PASS
Band66 5MHz QPSK 131997 12RB#6 21.47 176.60 1 PASS
Band66 5MHz QPSK 131997 12RB#13 21.65 184.08 1 PASS
Band66 5MHz QPSK 131997 25RB#0 21.53 179.06 1 PASS
Band66 5MHz QPSK 132322 1RB#0 20.90 154.88 1 PASS
Band66 5MHz QPSK 132322 1RB#12 20.80 151.36 1 PASS
Band66 5MHz QPSK 132322 1RB#24 20.73 148.94 1 PASS
Band66 5MHz QPSK 132322 12RB#0 20.74 149.28 1 PASS
Band66 5MHz QPSK 132322 12RB#6 20.74 149.28 1 PASS
Band66 5MHz QPSK 132322 12RB#13 20.67 146.89 1 PASS
Band66 5MHz QPSK 132322 25RB#0 20.68 147.23 1 PASS
Band66 5MHz QPSK 132647 1RB#0 2243 220.29 1 PASS
Band66 5MHz QPSK 132647 1RB#12 22.23 210.38 1 PASS
Band66 5MHz QPSK 132647 1RB#24 21.95 197.24 1 PASS
Band66 5MHz QPSK 132647 12RB#0 22.28 212.81 1 PASS
Band66 5MHz QPSK 132647 12RB#6 22.28 212.81 1 PASS
Band66 5MHz QPSK 132647 12RB#13 22.04 201.37 1 PASS
Band66 5MHz QPSK 132647 25RB#0 22.15 206.54 1 PASS
Band66 5MHz 16QAM 131997 1RB#0 20.47 140.28 1 PASS
Band66 5MHz 16QAM 131997 1RB#12 20.60 144.54 1 PASS
Band66 5MHz 16QAM 131997 1RB#24 20.74 149.28 1 PASS
Band66 5MHz 16QAM 131997 12RB#0 20.45 139.64 1 PASS
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Band66 5MHz 16QAM 131997 12RB#6 20.45 139.64 1 PASS
Band66 5MHz 16QAM 131997 12RB#13 20.62 145.21 1 PASS
Band66 5MHz 16QAM 131997 25RB#0 20.52 141.91 1 PASS
Band66 5MHz 16QAM 132322 1RB#0 19.93 123.88 1 PASS
Band66 5MHz 16QAM 132322 1RB#12 19.88 122.46 1 PASS
Band66 5MHz 16QAM 132322 1RB#24 19.79 119.95 1 PASS
Band66 5MHz 16QAM 132322 12RB#0 19.82 120.78 1 PASS
Band66 5MHz 16QAM 132322 12RB#6 19.82 120.78 1 PASS
Band66 5MHz 16QAM 132322 12RB#13 19.75 118.85 1 PASS
Band66 5MHz 16QAM 132322 25RB#0 19.66 116.41 1 PASS
Band66 5MHz 16QAM 132647 1RB#0 21.33 171.00 1 PASS
Band66 5MHz 16QAM 132647 1RB#12 21.16 164.44 1 PASS
Band66 5MHz 16QAM 132647 1RB#24 20.89 154.53 1 PASS
Band66 5MHz 16QAM 132647 12RB#0 21.33 171.00 1 PASS
Band66 5MHz 16QAM 132647 12RB#6 21.33 171.00 1 PASS
Band66 5MHz 16QAM 132647 12RB#13 21.09 161.81 1 PASS
Band66 5MHz 16QAM 132647 25RB#0 21.20 165.96 1 PASS
Band66 | 10MHz QPSK 132022 1RB#0 20.67 146.89 1 PASS
Band66 | 10MHz QPSK 132022 1RB#24 21.93 196.34 1 PASS
Band66 | 10MHz QPSK 132022 1RB#49 22.11 204.64 1 PASS
Band66 | 10MHz QPSK 132022 25RB#0 21.32 170.61 1 PASS
Band66 | 10MHz QPSK 132022 25RB#12 21.30 169.82 1 PASS
Band66 | 10MHz QPSK 132022 25RB#25 22.10 204.17 1 PASS
Band66 | 10MHz QPSK 132022 50RB#0 21.71 186.64 1 PASS
Band66 | 10MHz QPSK 132322 1RB#0 20.39 137.72 1 PASS
Band66 | 10MHz QPSK 132322 1RB#24 20.82 152.05 1 PASS
Band66 | 10MHz QPSK 132322 1RB#49 20.11 129.12 1 PASS
Band66 | 10MHz QPSK 132322 25RB#0 20.61 144.88 1 PASS
Band66 | 10MHz QPSK 132322 25RB#12 20.60 144.54 1 PASS
Band66 | 10MHz QPSK 132322 25RB#25 20.46 139.96 1 PASS
Band66 | 10MHz QPSK 132322 50RB#0 20.50 141.25 1 PASS
Band66 | 10MHz QPSK 132622 1RB#0 22.50 223.87 1 PASS
Band66 | 10MHz QPSK 132622 1RB#24 22.50 223.87 1 PASS
Band66 | 10MHz QPSK 132622 1RB#49 21.15 164.06 1 PASS
Band66 | 10MHz QPSK 132622 25RB#0 22.62 230.14 1 PASS
Band66 | 10MHz QPSK 132622 25RB#12 22.62 230.14 1 PASS
Band66 | 10MHz QPSK 132622 25RB#25 21.89 194.54 1 PASS
Band66 | 10MHz QPSK 132622 50RB#0 22.25 211.35 1 PASS
Band66 | 10MHz 16QAM 132022 1RB#0 19.65 116.14 1 PASS
Band66 | 10MHz 16QAM 132022 1RB#24 20.92 155.60 1 PASS
Band66 | 10MHz 16QAM 132022 1RB#49 21.10 162.18 1 PASS
Band66 | 10MHz 16QAM 132022 25RB#0 20.25 133.35 1 PASS
Band66 | 10MHz 16QAM 132022 25RB#12 20.24 133.05 1 PASS
Band66 | 10MHz 16QAM 132022 25RB#25 21.03 159.59 1 PASS
Band66 | 10MHz 16QAM 132022 50RB#0 20.65 146.22 1 PASS
Band66 | 10MHz 16QAM 132322 1RB#0 19.24 105.68 1 PASS
Band66 | 10MHz 16QAM 132322 1RB#24 19.69 117.22 1 PASS
Band66 | 10MHz 16QAM 132322 1RB#49 18.97 99.31 1 PASS
Band66 | 10MHz 16QAM 132322 25RB#0 19.62 115.35 1 PASS
Band66 | 10MHz 16QAM 132322 25RB#12 19.61 115.08 1 PASS
Band66 | 10MHz 16QAM 132322 25RB#25 19.48 111.69 1 PASS
Band66 | 10MHz 16QAM 132322 50RB#0 19.51 112.46 1 PASS
Band66 | 10MHz 16QAM 132622 1RB#0 21.25 167.88 1 PASS
Band66 | 10MHz 16QAM 132622 1RB#24 21.27 168.66 1 PASS
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Band66 | 10MHz 16QAM 132622 1RB#49 19.89 122.74 1 PASS
Band66 | 10MHz 16QAM 132622 25RB#0 21.66 184.50 1 PASS
Band66 | 10MHz 16QAM 132622 25RB#12 21.67 184.93 1 PASS
Band66 | 10MHz 16QAM 132622 25RB#25 20.92 155.60 1 PASS
Band66 | 10MHz 16QAM 132622 50RB#0 21.28 169.04 1 PASS
Band66 | 15MHz QPSK 132047 1RB#0 20.66 146.55 1 PASS
Band66 | 15MHz QPSK 132047 1RB#38 22.56 226.99 1 PASS
Band66 | 15MHz QPSK 132047 1RB#74 23.08 255.86 1 PASS
Band66 | 15MHz QPSK 132047 38RB#0 22.39 218.27 1 PASS
Band66 | 15MHz QPSK 132047 38RB#18 22.21 209.41 1 PASS
Band66 | 15MHz QPSK 132047 38RB#37 22.20 208.93 1 PASS
Band66 | 15MHz QPSK 132047 75RB#0 22.19 208.45 1 PASS
Band66 | 15MHz QPSK 132322 1RB#0 20.66 146.55 1 PASS
Band66 | 15MHz QPSK 132322 1RB#38 20.65 146.22 1 PASS
Band66 | 15MHz QPSK 132322 1RB#74 20.30 134.90 1 PASS
Band66 | 15MHz QPSK 132322 38RB#0 20.63 145.55 1 PASS
Band66 | 15MHz QPSK 132322 38RB#18 20.58 143.88 1 PASS
Band66 | 15MHz QPSK 132322 38RB#37 20.56 143.22 1 PASS
Band66 | 15MHz QPSK 132322 75RB#0 20.55 142.89 1 PASS
Band66 | 15MHz QPSK 132597 1RB#0 22.98 250.03 1 PASS
Band66 | 15MHz QPSK 132597 1RB#38 2291 246.04 1 PASS
Band66 | 15MHz QPSK 132597 1RB#74 21.11 162.55 1 PASS
Band66 | 15MHz QPSK 132597 38RB#0 22.63 230.67 1 PASS
Band66 | 15MHz QPSK 132597 38RB#18 22.61 229.61 1 PASS
Band66 | 15MHz QPSK 132597 38RB#37 22.60 229.09 1 PASS
Band66 | 15MHz QPSK 132597 75RB#0 22.60 229.09 1 PASS
Band66 | 15MHz 16QAM 132047 1RB#0 19.61 115.08 1 PASS
Band66 | 15MHz 16QAM 132047 1RB#38 21.54 179.47 1 PASS
Band66 | 15MHz 16QAM 132047 1RB#74 22.12 205.12 1 PASS
Band66 | 15MHz 16QAM 132047 38RB#0 22.36 216.77 1 PASS
Band66 | 15MHz 16QAM 132047 38RB#18 22.21 209.41 1 PASS
Band66 | 15MHz 16QAM 132047 38RB#37 22.20 208.93 1 PASS
Band66 | 15MHz 16QAM 132047 75RB#0 21.26 168.27 1 PASS
Band66 | 15MHz 16QAM 132322 1RB#0 19.78 119.67 1 PASS
Band66 | 15MHz 16QAM 132322 1RB#38 19.81 120.50 1 PASS
Band66 | 15MHz 16QAM 132322 1RB#74 19.47 111.43 1 PASS
Band66 | 15MHz 16QAM 132322 38RB#0 20.59 144.21 1 PASS
Band66 | 15MHz 16QAM 132322 38RB#18 20.57 143.55 1 PASS
Band66 | 15MHz 16QAM 132322 38RB#37 20.56 143.22 1 PASS
Band66 | 15MHz 16QAM 132322 75RB#0 19.58 114.29 1 PASS
Band66 | 15MHz 16QAM 132597 1RB#0 21.73 187.50 1 PASS
Band66 | 15MHz 16QAM 132597 1RB#38 21.66 184.50 1 PASS
Band66 | 15MHz 16QAM 132597 1RB#74 19.79 119.95 1 PASS
Band66 | 15MHz 16QAM 132597 38RB#0 22.61 229.61 1 PASS
Band66 | 15MHz 16QAM 132597 38RB#18 22.61 229.61 1 PASS
Band66 | 15MHz 16QAM 132597 38RB#37 22.60 229.09 1 PASS
Band66 | 15MHz 16QAM 132597 75RB#0 21.63 183.23 1 PASS
Band66 | 20MHz QPSK 132072 1RB#0 20.36 136.77 1 PASS
Band66 | 20MHz QPSK 132072 1RB#49 23.28 267.92 1 PASS
Band66 | 20MHz QPSK 132072 1RB#99 22.65 231.74 1 PASS
Band66 | 20MHz QPSK 132072 50RB#0 21.79 190.11 1 PASS
Band66 | 20MHz QPSK 132072 50RB#25 21.76 188.80 1 PASS
Band66 | 20MHz QPSK 132072 50RB#50 2340 275.42 1 PASS
Band66 | 20MHz QPSK 132072 100RB#0 22.50 223.87 1 PASS
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Band66 | 20MHz QPSK 132322 1RB#0 21.06 160.69 1 PASS
Band66 | 20MHz QPSK 132322 1RB#49 20.77 150.31 1 PASS
Band66 | 20MHz QPSK 132322 1RB#99 20.67 146.89 1 PASS
Band66 | 20MHz QPSK 132322 50RB#0 20.79 151.01 1 PASS
Band66 | 20MHz QPSK 132322 50RB#25 20.77 150.31 1 PASS
Band66 | 20MHz QPSK 132322 50RB#50 20.59 144.21 1 PASS
Band66 | 20MHz QPSK 132322 100RB#0 20.66 146.55 1 PASS
Band66 | 20MHz QPSK 132572 1RB#0 22.35 216.27 1 PASS
Band66 | 20MHz QPSK 132572 1RB#49 23.28 267.92 1 PASS
Band66 | 20MHz QPSK 132572 1RB#99 20.76 149.97 1 PASS
Band66 | 20MHz QPSK 132572 50RB#0 23.29 268.53 1 PASS
Band66 | 20MHz QPSK 132572 50RB#25 22.89 244.91 1 PASS
Band66 | 20MHz QPSK 132572 50RB#50 22.22 209.89 1 PASS
Band66 | 20MHz QPSK 132572 100RB#0 22.80 239.88 1 PASS
Band66 | 20MHz 16QAM 132072 1RB#0 19.22 105.20 1 PASS
Band66 | 20MHz 16QAM 132072 1RB#49 22.14 206.06 1 PASS
Band66 | 20MHz 16QAM 132072 1RB#99 21.57 180.72 1 PASS
Band66 | 20MHz 16QAM 132072 50RB#0 20.70 147.91 1 PASS
Band66 | 20MHz 16QAM 132072 50RB#25 20.69 147.57 1 PASS
Band66 | 20MHz 16QAM 132072 50RB#50 21.75 188.36 1 PASS
Band66 | 20MHz 16QAM 132072 100RB#0 2142 174.58 1 PASS
Band66 | 20MHz 16QAM 132322 1RB#0 20.14 130.02 1 PASS
Band66 | 20MHz 16QAM 132322 1RB#49 19.89 122.74 1 PASS
Band66 | 20MHz 16QAM 132322 1RB#99 19.78 119.67 1 PASS
Band66 | 20MHz 16QAM 132322 50RB#0 19.79 119.95 1 PASS
Band66 | 20MHz 16QAM 132322 50RB#25 19.78 119.67 1 PASS
Band66 | 20MHz 16QAM 132322 50RB#50 19.59 114.55 1 PASS
Band66 | 20MHz 16QAM 132322 100RB#0 19.64 115.88 1 PASS
Band66 | 20MHz 16QAM 132572 1RB#0 21.16 164.44 1 PASS
Band66 | 20MHz 16QAM 132572 1RB#49 22.16 207.01 1 PASS
Band66 | 20MHz 16QAM 132572 1RB#99 19.56 113.76 1 PASS
Band66 | 20MHz 16QAM 132572 50RB#0 21.73 187.50 1 PASS
Band66 | 20MHz 16QAM 132572 50RB#25 21.74 187.93 1 PASS
Band66 | 20MHz 16QAM 132572 50RB#50 21.25 167.88 1 PASS
Band66 | 20MHz 16QAM 132572 100RB#0 21.82 191.43 1 PASS
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5.2 PEAK TO AVERAGE RATIO

5.2.1 Test Result

Band Bandwidth | Modulation | Channel RB Configuration Result(dB) Limit(dB) Verdict
Band4 1.4MHz QPSK 19957 1RB#0 4.94 13 PASS
Band4 1.4MHz QPSK 19957 6RB#0 5.54 13 PASS
Band4 1.4MHz QPSK 20175 1RB#0 4.86 13 PASS
Band4 1.4MHz QPSK 20175 6RB#0 5.54 13 PASS
Band4 1.4MHz QPSK 20393 1RB#0 4.78 13 PASS
Band4 1.4MHz QPSK 20393 6RB#0 5.36 13 PASS
Band4 1.4MHz 16QAM 19957 1RB#0 5.88 13 PASS
Band4 1.4MHz 16QAM 19957 6RB#0 6.40 13 PASS
Band4 1.4MHz 16QAM 20175 1RB#0 6.08 13 PASS
Band4 1.4MHz 16QAM 20175 6RB#0 6.40 13 PASS
Band4 1.4MHz 16QAM 20393 1RB#0 5.90 13 PASS
Band4 1.4MHz 16QAM 20393 6RB#0 6.30 13 PASS
Band4 3MHz QPSK 19965 1RB#0 5.00 13 PASS
Band4 3MHz QPSK 19965 15RB#0 5.68 13 PASS
Band4 3MHz QPSK 20175 1RB#0 4.86 13 PASS
Band4 3MHz QPSK 20175 15RB#0 5.58 13 PASS
Band4 3MHz QPSK 20385 1RB#0 4.90 13 PASS
Band4 3MHz QPSK 20385 15RB#0 5.60 13 PASS
Band4 3MHz 16QAM 19965 1RB#0 5.86 13 PASS
Band4 3MHz 16QAM 19965 15RB#0 6.54 13 PASS
Band4 3MHz 16QAM 20175 1RB#0 5.88 13 PASS
Band4 3MHz 16QAM 20175 15RB#0 6.46 13 PASS
Band4 3MHz 16QAM 20385 1RB#0 6.02 13 PASS
Band4 3MHz 16QAM 20385 15RB#0 6.42 13 PASS
Band4 5MHz QPSK 19975 1RB#0 4.98 13 PASS
Band4 5MHz QPSK 19975 25RB#0 5.562 13 PASS
Band4 5MHz QPSK 20175 1RB#0 4.80 13 PASS
Band4 5MHz QPSK 20175 25RB#0 5.56 13 PASS
Band4 5MHz QPSK 20375 1RB#0 4.98 13 PASS
Band4 5MHz QPSK 20375 25RB#0 5.56 13 PASS
Band4 5MHz 16QAM 19975 1RB#0 5.98 13 PASS
Band4 5MHz 16QAM 19975 25RB#0 6.42 13 PASS
Band4 5MHz 16QAM 20175 1RB#0 5.82 13 PASS
Band4 5MHz 16QAM 20175 25RB#0 6.42 13 PASS
Band4 5MHz 16QAM 20375 1RB#0 5.92 13 PASS
Band4 5MHz 16QAM 20375 25RB#0 6.40 13 PASS
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Band4 10MHz QPSK 20000 1RB#0 4.98 13 PASS
Band4 10MHz QPSK 20000 50RB#0 5.60 13 PASS
Band4 10MHz QPSK 20175 1RB#0 4.72 13 PASS
Band4 10MHz QPSK 20175 50RB#0 5.50 13 PASS
Band4 10MHz QPSK 20350 1RB#0 4.98 13 PASS
Band4 10MHz QPSK 20350 50RB#0 5.48 13 PASS
Band4 10MHz 16QAM 20000 1RB#0 5.88 13 PASS
Band4 10MHz 16QAM 20000 50RB#0 6.38 13 PASS
Band4 10MHz 16QAM 20175 1RB#0 5.70 13 PASS
Band4 10MHz 16QAM 20175 50RB#0 6.36 13 PASS
Band4 10MHz 16QAM 20350 1RB#0 6.04 13 PASS
Band4 10MHz 16QAM 20350 50RB#0 6.46 13 PASS
Band4 15MHz QPSK 20025 1RB#0 4.96 13 PASS
Band4 15MHz QPSK 20025 75RB#0 5.62 13 PASS
Band4 15MHz QPSK 20175 1RB#0 4.84 13 PASS
Band4 15MHz QPSK 20175 75RB#0 5.56 13 PASS
Band4 15MHz QPSK 20325 1RB#0 4.98 13 PASS
Band4 15MHz QPSK 20325 75RB#0 5.58 13 PASS
Band4 15MHz 16QAM 20025 1RB#0 5.84 13 PASS
Band4 15MHz 16QAM 20025 75RB#0 6.36 13 PASS
Band4 15MHz 16QAM 20175 1RB#0 5.70 13 PASS
Band4 15MHz 16QAM 20175 75RB#0 6.36 13 PASS
Band4 15MHz 16QAM 20325 1RB#0 6.10 13 PASS
Band4 15MHz 16QAM 20325 75RB#0 6.40 13 PASS
Band4 20MHz QPSK 20050 1RB#0 4.88 13 PASS
Band4 20MHz QPSK 20050 100RB#0 5.22 13 PASS
Band4 20MHz QPSK 20175 1RB#0 4.78 13 PASS
Band4 20MHz QPSK 20175 100RB#0 5.40 13 PASS
Band4 20MHz QPSK 20300 1RB#0 4.92 13 PASS
Band4 20MHz QPSK 20300 100RB#0 5.44 13 PASS
Band4 20MHz 16QAM 20050 1RB#0 5.82 13 PASS
Band4 20MHz 16QAM 20050 100RB#0 6.24 13 PASS
Band4 20MHz 16QAM 20175 1RB#0 5.72 13 PASS
Band4 20MHz 16QAM 20175 100RB#0 6.30 13 PASS
Band4 20MHz 16QAM 20300 1RB#0 6.00 13 PASS
Band4 20MHz 16QAM 20300 100RB#0 6.44 13 PASS
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Band7 5MHz QPSK 20775 1RB#0 4.48 13 PASS
Band7 5MHz QPSK 20775 25RB#0 5.14 13 PASS
Band7 5MHz QPSK 21100 1RB#0 4.58 13 PASS
Band7 5MHz QPSK 21100 25RB#0 5.12 13 PASS
Band7 5MHz QPSK 21425 1RB#0 4.20 13 PASS
Band7 5MHz QPSK 21425 25RB#0 4.84 13 PASS
Band7 5MHz 16QAM 20775 1RB#0 5.42 13 PASS
Band7 5MHz 16QAM 20775 25RB#0 6.16 13 PASS
Band7 5MHz 16QAM 21100 1RB#0 5.56 13 PASS
Band7 5MHz 16QAM 21100 25RB#0 6.02 13 PASS
Band7 5MHz 16QAM 21425 1RB#0 5.02 13 PASS
Band7 5MHz 16QAM 21425 25RB#0 5.72 13 PASS
Band7 10MHz QPSK 20800 1RB#0 4.46 13 PASS
Band7 10MHz QPSK 20800 50RB#0 5.14 13 PASS
Band7 10MHz QPSK 21100 1RB#0 4.66 13 PASS
Band7 10MHz QPSK 21100 50RB#0 5.12 13 PASS
Band7 10MHz QPSK 21400 1RB#0 4.24 13 PASS
Band7 10MHz QPSK 21400 50RB#0 4.84 13 PASS
Band7 10MHz 16QAM 20800 1RB#0 5.42 13 PASS
Band7 10MHz 16QAM 20800 50RB#0 6.04 13 PASS
Band7 10MHz 16QAM 21100 1RB#0 5.42 13 PASS
Band7 10MHz 16QAM 21100 50RB#0 6.12 13 PASS
Band7 10MHz 16QAM 21400 1RB#0 5.38 13 PASS
Band7 10MHz 16QAM 21400 50RB#0 5.82 13 PASS
Band7 15MHz QPSK 20825 1RB#0 8.46 13 PASS
Band7 15MHz QPSK 20825 75RB#0 8.48 13 PASS
Band7 15MHz QPSK 21100 1RB#0 8.42 13 PASS
Band7 15MHz QPSK 21100 75RB#0 8.44 13 PASS
Band7 15MHz QPSK 21375 1RB#0 8.50 13 PASS
Band7 15MHz QPSK 21375 75RB#0 8.46 13 PASS
Band7 15MHz 16QAM 20825 1RB#0 8.46 13 PASS
Band7 15MHz 16QAM 20825 75RB#0 8.44 13 PASS
Band7 15MHz 16QAM 21100 1RB#0 8.42 13 PASS
Band7 15MHz 16QAM 21100 75RB#0 8.44 13 PASS
Band7 15MHz 16QAM 21375 1RB#0 8.48 13 PASS
Band7 15MHz 16QAM 21375 75RB#0 8.48 13 PASS
Band7 20MHz QPSK 20850 1RB#0 4.50 13 PASS
Band7 20MHz QPSK 20850 100RB#0 5.16 13 PASS
Band7 20MHz QPSK 21100 1RB#0 4.52 13 PASS
Band7 20MHz QPSK 21100 100RB#0 5.30 13 PASS
Band7 20MHz QPSK 21350 1RB#0 3.82 13 PASS
Band7 20MHz QPSK 21350 100RB#0 5.30 13 PASS
Band7 20MHz 16QAM 20850 1RB#0 5.32 13 PASS
Band7 20MHz 16QAM 20850 100RB#0 6.16 13 PASS
Band7 20MHz 16QAM 21100 1RB#0 5.34 13 PASS
Band7 20MHz 16QAM 21100 100RB#0 6.16 13 PASS
Band7 20MHz 16QAM 21350 1RB#0 4.64 13 PASS
Band7 20MHz 16QAM 21350 100RB#0 6.00 13 PASS
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Band66 1.4MHz QPSK 131979 1RB#0 5.10 13 PASS
Band66 1.4MHz QPSK 131979 6RB#0 5.56 13 PASS
Band66 1.4MHz QPSK 132322 1RB#0 5.12 13 PASS
Band66 1.4MHz QPSK 132322 6RB#0 5.62 13 PASS
Band66 1.4MHz QPSK 132665 1RB#0 4.70 13 PASS
Band66 1.4MHz QPSK 132665 6RB#0 5.04 13 PASS
Band66 1.4MHz 16QAM | 131979 1RB#0 6.16 13 PASS
Band66 1.4MHz 16QAM | 131979 6RB#0 6.46 13 PASS
Band66 1.4MHz 16QAM | 132322 1RB#0 6.18 13 PASS
Band66 1.4MHz 16QAM | 132322 6RB#0 6.52 13 PASS
Band66 1.4MHz 16QAM | 132665 1RB#0 5.92 13 PASS
Band66 1.4MHz 16QAM | 132665 6RB#0 6.02 13 PASS
Band66 3MHz QPSK 131987 1RB#0 5.18 13 PASS
Band66 3MHz QPSK 131987 15RB#0 5.66 13 PASS
Band66 3MHz QPSK 132322 1RB#0 5.26 13 PASS
Band66 3MHz QPSK 132322 15RB#0 5.58 13 PASS
Band66 3MHz QPSK 132657 1RB#0 4.98 13 PASS
Band66 3MHz QPSK 132657 15RB#0 5.20 13 PASS
Band66 3MHz 16QAM | 131987 1RB#0 6.06 13 PASS
Band66 3MHz 16QAM | 131987 15RB#0 6.54 13 PASS
Band66 3MHz 16QAM | 132322 1RB#0 6.14 13 PASS
Band66 3MHz 16QAM | 132322 15RB#0 6.56 13 PASS
Band66 3MHz 16QAM | 132657 1RB#0 6.10 13 PASS
Band66 3MHz 16QAM | 132657 15RB#0 6.16 13 PASS
Band66 5MHz QPSK 131997 1RB#0 5.20 13 PASS
Band66 5MHz QPSK 131997 25RB#0 5.56 13 PASS
Band66 5MHz QPSK 132322 1RB#0 5.34 13 PASS
Band66 5MHz QPSK 132322 25RB#0 5.50 13 PASS
Band66 5MHz QPSK 132647 1RB#0 4.90 13 PASS
Band66 5MHz QPSK 132647 25RB#0 5.24 13 PASS
Band66 5MHz 16QAM | 131997 1RB#0 6.12 13 PASS
Band66 5MHz 16QAM | 131997 25RB#0 6.46 13 PASS
Band66 5MHz 16QAM | 132322 1RB#0 6.18 13 PASS
Band66 5MHz 16QAM | 132322 25RB#0 6.46 13 PASS
Band66 5MHz 16QAM | 132647 1RB#0 5.72 13 PASS
Band66 5MHz 16QAM | 132647 25RB#0 6.16 13 PASS
Band66 10MHz QPSK 132022 1RB#0 5.16 13 PASS
Band66 10MHz QPSK 132022 50RB#0 5.34 13 PASS
Band66 10MHz QPSK 132322 1RB#0 5.24 13 PASS
Band66 10MHz QPSK 132322 50RB#0 5.52 13 PASS
Band66 10MHz QPSK 132622 1RB#0 4.52 13 PASS
Band66 10MHz QPSK 132622 50RB#0 5.02 13 PASS
Band66 10MHz 16QAM | 132022 1RB#0 6.14 13 PASS
Band66 10MHz 16QAM | 132022 50RB#0 6.24 13 PASS
Band66 10MHz 16QAM | 132322 1RB#0 6.14 13 PASS
Band66 10MHz 16QAM | 132322 50RB#0 6.38 13 PASS
Band66 10MHz 16QAM | 132622 1RB#0 5.60 13 PASS
Band66 10MHz 16QAM | 132622 50RB#0 5.94 13 PASS
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Band66 15MHz QPSK 132047 1RB#0 5.14 13 PASS
Band66 15MHz QPSK 132047 75RB#0 5.36 13 PASS
Band66 15MHz QPSK 132322 1RB#0 5.14 13 PASS
Band66 15MHz QPSK 132322 75RB#0 5.72 13 PASS
Band66 15MHz QPSK 132597 1RB#0 4.60 13 PASS
Band66 15MHz QPSK 132597 75RB#0 5.04 13 PASS
Band66 15MHz 16QAM | 132047 1RB#0 6.12 13 PASS
Band66 15MHz 16QAM | 132047 75RB#0 6.24 13 PASS
Band66 15MHz 16QAM | 132322 1RB#0 6.18 13 PASS
Band66 15MHz 16QAM | 132322 75RB#0 6.52 13 PASS
Band66 15MHz 16QAM | 132597 1RB#0 5.56 13 PASS
Band66 15MHz 16QAM | 132597 75RB#0 5.94 13 PASS
Band66 20MHz QPSK 132072 1RB#0 5.10 13 PASS
Band66 20MHz QPSK 132072 100RB#0 5.08 13 PASS
Band66 20MHz QPSK 132322 1RB#0 5.08 13 PASS
Band66 20MHz QPSK 132322 100RB#0 5.50 13 PASS
Band66 20MHz QPSK 132572 1RB#0 4.16 13 PASS
Band66 20MHz QPSK 132572 100RB#0 4.82 13 PASS
Band66 20MHz 16QAM | 132072 1RB#0 6.08 13 PASS
Band66 20MHz 16QAM | 132072 100RB#0 6.08 13 PASS
Band66 20MHz 16QAM | 132322 1RB#0 5.98 13 PASS
Band66 20MHz 16QAM | 132322 100RB#0 6.48 13 PASS
Band66 20MHz 16QAM | 132572 1RB#0 5.20 13 PASS
Band66 20MHz 16QAM | 132572 100RB#0 5.80 13 PASS
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5.2.2 Test Graphs
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